70-90 class HIRO20

SCALE HELICOPTER

MECHANICAL KIT
SIUM-system

INSTRUCTION MANUAL
ENREHBAE

WAMNHICHT COHRBAZTEREBE T, L<BTEAICH,
ELLBFENCEIVMEIC, [REDEHICDT BT
CEEW]IE . RITIMICLTHRATLEZ L,

BZOHEAZEIE[70-90 A4 —ILY ) —X|HEEDXAHZH
WERZDODVWTDOHDTITMEICL > TEL ZEH I
ERT 1+ —BHOHBAEE BFRAICE S TL IS,

BCOFHBEE R, ATICHEFTICREL T LI,

XEURMBDLD, FELLAMELERTIHEI»HIET,

BPlease read this manual in its entirety before attempting
to assemble the helicopter. In particular, please read the
section entitled ‘Always follow these rules for safety’
before attempting to fly the helicopter.

M This manual explains the mechanical parts common to
the 70-90 scale series. For parts which vary depending
on the model, please read the manual for each body.

M Keep this manual in a safe place.

% Changes in product specifications may be effected
without notice.

HIRO30 LIMMNED ©2008
MADE IN JAPAN No.10C70



H X

Table of Contents

LA IGD DRI T BREA 72 E VY s 1
ATV OFEHE A LD ETT oo 8
CF Y FUAMIDTEZR DD e 9

2 FHITHM oo 11

3AHE 7SV 12 DU T 26
IS 1) A e 27

1. Read before assembly .........cocoieiririiininieiiieccee e 1
- Screws and MeasUremMENLS ..........ccoveveeevnuerieriineinecceeereeeeen e 8
- Necessary items not included in this Kit .........cccccovveneinincniinenne. 9
2. ASSEIMDLY ..o 11
3L REPAIT PAItS ..ot 26
Parts TiSt ...o.ooviviiiiiici 27

1. ML & 188 BRIICHT BFEA L &L
Read before assembly

LB BEREDDCBT
BN A,

For safety reasons, observe the following
precautions before assembly.

07N, buR-EFEBE LIFW/EZE HYoE ) T
ia‘o

TEIZBHENN7ZL 720012, RITHNS Z ONURHH#EZ &#%E T
L BFHALIZE D,

AT L OFEEFE, A0, RITHR &% Tl THEED
ZIELL, BRIV =VRTF—%Fo TRATC S S L9 B VLW
f: Lij—o

[V RVE v 7 FVHGE] OBE®RIZOWT
HELOEIICIFRO [V R Ve 7 FVHE] OEREZ3HL
ia‘o
B, ISR L7230 T b RIS & o TREALHR
RSO W REMEA D D 3

Thank you very much for purchasing a Hirobo product. In order to be
able to use this product safely, please read this manual before flying the
helicopter. Please fly the helicopter safely observing all rules and
manners after having fully understood the flight precautions, the unit's
capabilities, and the best way to fly it.

The meaning of symbols and signal words
The meaning of symbols and signal words at the head of cautionary
notes are as explained below. Even comments marked with

(A CAUTION | may result in serious harm depending on the

circumstances.

4 N\ 4 . . . N\
T . - L et A . Mishandling due to failure to follow
o7z mL7-E X, LT D 7
A%% ?*;L’?iﬁﬁ [gﬂl\bll‘iﬁff?w:%%# R AWARN|NG these instructions may result in severe
THAS =T He ~ ° injury or death.
B . - - X Mishandling due to failure to follow
sy o oAk Lz 212, IRIC X o TEE KR
= . SN B S these instructions may result in serious
A'i S| ERICKE O TR D 5 b 0, A CAUTION - v
\® 2—"—5 HEXFIZAT DR W T 2SN, ) \® FORBIDDEN | Do not attempt under any circumstances.
GE) WM, BE. XU TF VAT AERELR R, (NOTE) : Implies important information regarding this productis

LM 2 RNCHIEE B CHA T, BB X2 O R O FIE % #
it L CTHBRNIZA- TLZE N,

2. MISZ AT, B - WEZE BHELD L 28w, Xy 7HHOH
1Z BRI, EEEEICOVTIIIE UARE T TR -
REDH o 7861213, BFETTA, BHE Y — FICIGEEE O
b O, b RSk - BERE T Bk ENE TR
b ZHERECTEE v,

assembly, operation, or maintenance.

1. Before assembly, read the instruction manual thoroughly familiarizing
yourself with the unitis structure and assembly procedures.

2. Before assembly, check the quantity of parts and their descriptions.
After the packaging has been opened, parts cannot be exchanged or
returned. In the event of any missing or defective parts, have the
store from where you purchased the product stamp your useris card
and send it with the name and description of the part(s) to Hirobois
Sales Department.




AR I D UEBIDREIZDOVT

For the safe operation of radio controlled engines

WARNING

T2T U IREOHETIC

Before starting the engine

LUTREZRY . RATH 2 LT 28w,

@ N, IR, LE, &, 0L, FEYSEORYE RITE, S
PN T L2 &0,

2. FFORN A ZE L TL S,

@ 5HE, oL &, ROKMIZMRITEE RV TLEE N,

@ I\ DLV CTIIIRITSE R W T EE 0,

@ 5. L Bk EOWE L TRITERRNWTL 22 S0,

@ %, B BEZ EOE L TIEIRITSERWT S 0w,

@ [ U O MEAREETIANTE < 12V A BHIIRIT S B 2w T 72
AN

B3RO L) AL FRTRW T TERITEE L WTL SN,

& Tt

@ TIRF O N,

@ N TV LEE, FFROK, o TV 5 E,

@ OB, FOMOMEHTIER ZRBAENSTE WV A,

@ NLEOTR, MADOEM MY 256, o0 LofAl% R <
HoTWBADSREREL ZIFThLIHEDO TS,

AL TR L 2T 228w,

@ FEREIHE S IR T A LR nwTL 28w,

@ FHRFAVRINTH YL, LFEOFBTHL T 28w,

@ 22T R L IRBAR IIZEH L 2 W T2 & vy,

5 3bALLIRETIILOTLEE W,

Q@ EFT, EXRVEFHLTLES Y,

@ E0°. WZHS#P ) RLT VLD, HIZoTAnTL S0,

O EVEIT, BETOEZIIHEDATL S,

@ ETHREDO, LTHAEBFHL TLZE W,

@ SIS A GESIE. BEICD U TFREE LTS vy,

6. FIAN—RL v FED THIZII LTS,

@ IHEYT A RNCHN, BUY . EiS IS W  TEESIYLL Th %

CEERMERELTL 728,
7. HEBO R A L TLIEE v,

@ HEIETIC, BEAICHEGA 2w o ERL. EFICEST S
s FCATEORRE R FH T 2 0 HERE L T2 E v,

@ ENER S OMNBERE, ROEHORIV N, F v N ORAIRE,
OEE. BUFIREE. ZOMARATICHE Z RIT T2 TOMPTIcR
WL VWPIERL TL 2 S0,

@ IR OBFET (B OSE)TH0PEREL TS,

@ BRI, FHFORRICHE - TL 723 v, FFICE
WEN TV WnWEid, BELUTHREIE., 72 3EEEEIc T
B a24T7% > TL 2 &,

@ HEIHTIC, DT BEDFTAWW B A THRVD, FEEEE~ DRI
(AN 7 R) 2k ZEEH AN Y 7)) =TSRRI N Ty
Lhx EL T8,

B AIELBM A AL T 228w,

@ AFHE, R aR—h 70 ZIZRiEI N w5, FIEERH L
MOLDORFERL 2 NTL 23, BRI BOBKH & 72 280
WH) ET,

9. LYYy ERBE VT, ZIOBIEFEEHE L T2,

® LUV RIREN S DI, FEOMREFEEHE LTS v,

@ BER T MBIETHETIIL Y Y U RIRBI SRV T L 2 &0,

@ BB X IZEELAONILGEL LYY Y ERIREI SRV TL
AR

1.

Clear as much debris from the airfield as possible.

@ Clear away pebbles, glass, nails, wire, rope, floating objects, or other trash from
the airfield.

Consider the circumstances of the surrounding area.

@ Do not fly in strong winds, rain, or at night.

@ Do not fly in a crowded area.

@ Do not fly near homes, schools, or hospitals.

@ Do not fly near roads, railways, or power lines.

@ Do not fly near another radio controlled unit that uses the same frequency.

This unit must not be operated by:

4 Children.

@ Pregnant women.

@ Tired, sick, or inebriated individuals.

@ Individuals under the influence of drugs or for some other reason incapable of
operating the unit normally.

@ Beginners or individuals operating a borrowed unit should proceed only after
having received safety instructions from someone familiar with the model.

Do not use the unit improperly.

@ Do not perform any remodeling or configuration unsuitable for the unit’s
functions.

@ Make sure to use within the range of the limitations indicated for the unit.

@ Do not use for aerial photography or crop dusting.

Wear appropriate clothing.

@ Wear a long-sleeve top and trousers.

@ Do not wear jewelry or objects that may get easily entangled.

@ Long hair should be bound to shoulder length.

@ Wear shoes for solid footing.

@ Wear gloves should it become necessary to touch hot components.

Put away screwdrivers, wrenches, or other tools.

@ Before starting the engine, check that any tools used in the assembly, installation,
or maintenance of the unit have been put away.

Inspect each part.

@ Before starting the engine, check for any damaged parts and make sure that the
unit operates normally with all its functions in order.

@ Adjust the positioning of moveable parts and check that all nuts and bolts are
fastened, that there are no damaged or improperly installed parts, and that there
are no abnormalities that would adversely affect the flight of the unit.

@ Check that the power supply voltage (charge of the batteries) in the remote control
is sufficient.

@ The exchange or repair of damaged parts should be performed according to the
instruction manual. In the event that the desired operation is not described in
the manual, ask for repair service at the store from where you purchased the
product, or contact us directly.

@ Before starting the engine, make sure that there are no loose screws, that all
specified locations are properly lubricated with grease or oil, and that the
transmitter and receiver batteries are properly charged.

Use genuine parts.

@ To reduce the risk of accidents and injuries, do not use parts other than those
shown in this instruction manual or in Hirobo catalogs.

With the engine off, practice how to operate each part.

@ Before starting the engine, practice how to operate each part.

@ Do not start the engine before having acquired sufficient handling skill.

@ Do not start the engine in the event that any abnormalities are noticed in the

movement of the mechanisms.




A ws
EN=

WARNING

BEHZ DWW T

Fuel

—_

w

RV Y D VIR o 7 u — RS EE T,

@ V) URITIMAMHATE A,

@ U —REHIHEESE CTIR LR T Vo TRV I
BLTLES Y,

@ T TVrDH A TABCITY ¥ I AHHERDIC
LTL7ZE

I I TV OEEE. V) Y25IR L2 A 2 v T T
FTANMDEEGTRESELDDE, LFHHLTLZE 0,

BEEERR T AL &, BTV R EIESET, T
DHATR - TLIZE W,

CKREDE TR, RSB L 2w T2 8w, BRI
A2 DVEEIIIT R DR WTL7EE N,

@ MEHITIZS VI IR L, SENZEBELTREN - T
728w,

@ B OER. HER T AIHEETTOT, LTEITHH-> TL
7280,

@ EHITKPIEHEA L2 WTL S v, BROBNDSH ) 7,

REHIEIE R T BRAZE ) BIZA S EFETT,

@ —FARE 2 GE I, MRS, BRT AR EE LR
T CIEMDBEE ) IFTLEE W,

AR T, A AT S3ml BEERL T, Y U RREIL TS

LA

JBRENEI R Yy TR LoD Lo,

BLTLEE N,

EaE

LG &

e

VAN

WROFORED % VGRS

. Only use GLOW fuel for model engines.

@ Gasoline or kerosene cannot be used.

& GLOW fuel is highly volatile and flammable. Handle with care.

@ Use properly in accordance with the type of engine. (ABC or ring fitted)
If the engine uses gasoline, make sure to use a 1:25 mixture of 2-cycle
engine oil and gasoline.

3. Stop the engine and let it cool down sufficiently before refueling.

4. Do not refuel near a naked flame and especially not while smoking.

@ Refuel in a way as to prevent spilling and make sure to wipe up any
spilled fuel.

@ Because fuel vapors and exhaust gas are hazardous, make sure to use the
product outdoors.

@ To reduce the risk of explosions, do not incinerate empty fuel cans.

It is harmful to drink the fuel or get it in the eyes.

@ In the event of an accident, induce vomiting or thoroughly wash out the
eyes and see a doctor immediately.

After refueling, start the engine at a distance of 3m or more away from

where the refueling took place.

. Fasten the fuel can cap tightly and keep it in a cool, dark place out of the

reach of children.

RATHIE

While in flight

—_

A8

R EECTRERHE L R T2 E

@ EHRAZY WY IRALZY LB TEKEL 20T 230w,

@ EFHBIZ, YR TVOTETICFIEELTL S,

CROBENE, TV U EREIRESE TR Y,

@ BROTEL LU, RERORLELITE ) L &,

& fHEMB LU E T 5 & &,

@ BIEOTTHE o720, B

@ ToMEBRPITHEIND & &,

VLYV U RIREIT A L &I, RO LI

@ FBFICA. B, BEEYDS s
{728,

QLo bR EREEFIIMRFFEL TS v,

@ EEHROZATY NMVDAT 4 v 7MERY, TV DXy T
L& —BED, RAT—DOMNET A FY » 7REICHs 2L %
AL TL 728w,

FEROBNDD Y F 3O CRERES

W,

TRATIZW E D 2T —FFo TBELALIZE N,

@ —EIZREFH O, L CREFM ORI, EFIZLY
HEF D 2858, BbRafoFfEHEZ ) T+oT, @ik
MZND L H I LTS v,

@ EHELTWD EEIX, HTYEEC

@ RADFHRIZH > 72472 L TLEE W,
FRRBERICO LAY T3,

IV T VIREIRIE D L X EIRERIE. v T IRy Y UARE

FERICZES>TBD E9. KB ILOZDY T T—T I V|2

ke X IZLTL 728wy,

REIRE 2 AL &,

EEL TS,
IZHERE L T HIREY LT

WFRWE AN TS

o/y%b)“(( 7’\_§\,\
P 7 AT I D s

. Do not operate in an awkward posture.

@ Do not operate seated or lying down.

@ Because slopes are slippery, exercise caution so as to not loose your
footing.

Stop the engine in the following situations:

@ When adjusting the unit’s body or the transmitter.

@ When replacing accessories or parts.

@ When the body of the unit is out of alignment or when abnormal noises
or vibrations occur.

@ Whenever some kind of danger is anticipated.

Exercise the following precautions when starting the engine.

@ Check that there are no people, animals, or obstructions in the surrounding
area.

¢ Hold the unit securely.

@ Check that the position of the transmitter’s throttle stick and the engine
carburetor are at their lowest positions (idling).

To reduce the risk of injury, do not insert hands or objects in rotating parts.

. Enjoy the flight while observing safety rules and manners.

¢ Fatigue brought upon by continuous operation for long periods at a time
may result in impaired judgment or accidents. Be sure to take sufficient
rests.

@ When operating, do not get too close to the unit.

@ Operate the unit within the limits of your ability. Operating the unit
improperly increases the risk of accidents or injury.

The engine and muffler become very hot after starting the engine and remain

hot immediately after shutdown. To prevent burns, do not touch the engine

or muffler.




A\ %  WARNING

RITRIE

After a flight

LFEBRCAmE LTLZE W,

@ T CILEBDEMETR V. AT OWDEARLBENHNITLT
B L TL &,

@, X Ih, KiESIET CICRER - T &0,

@ ERMRET LA ICEIME Y V7. Ry T LY —HNOREE
FTARTIHEN- TLZE 0,

@ EMRE G OIHE, FIBHEICHE S TS v,

2.EBLAEEL TS W,
@ GG BEDFOBP RN EZAITRE LTS,
3.BENE, BE EUTOBGEE., Bt oM LT s

By,

@ BHOHHO L VI REA THEYFFo TGz 35
EL TR R 2w TR, B EROER
2y ET,

@ BH, A TLEEE, UV R EIEL T TR > T &V,

@ B, BT H LHEIE BE LT LHEE LTSN, 2
DA FEE FEOHMIES 2 L A LTS,

@ KKK O EHBIESROIN TRt 1, AROMEREL FHITE %<
BRBBGEDH N TTOTHRDEVT L E W,

@ BAETERRE AL, B ORL, BRI E B < oo, B E
LoD ERELTL S,

EZ(ZDoWnT
FATICBE L. FARICREZ DT 20 ) I+ DIl ROH b~ 7
T AL ) ELFEEL TS0,

1. Conduct a thorough inspection.

@ Immediately inspect each part and retighten or replace any screws that
may have become loose or fallen out.

@ Wipe away any oil, dirt, or water.

@ If storing for an extended period of time, completely remove the fuel
from the tank and carburetor.

@ Lubricate or replace parts according to the instruction manual.

2. Store the unit properly.

@ Store in a dry place out of the reach of children.

3. Repairs are provided at the store where you purchased the product or
contact us directly.

@ Individuals lacking proper knowledge or tools necessary for repairs may
not only impair the performance of the unit but may also increase the
risk of accidents or injury.

@ Turn off the engine before performing any repairs or adjustments.

@ Repair all damaged parts before storage. Make sure to use only
designated, genuine parts.

@ Do not perform any remodeling or reconfiguration of the unit’s body or
peripheral equipment. Doing so may impair the unit’s performance.

@ When storing or transporting the unit, secure it firmly so as to prevent
fuel loss, damage, or injury.

Noise
When flying the unit be sure have the muffler (silencer) attached in order to

avoid disturbing people in the surrounding area.




EARIBRANY 2T 24— RE(C
BEIRWLWEEL IS

For safe handling of the radio controlled helicopter

ol MR T o U VR L Ol ORI T BN E L2,
AN TTY —DYie, EHIRISERSFERIHEF o TS0,

In addition to the standard precautions previously mentioned regarding radio
controlled engines, please observe also the following precautionary items which
are specific to helicopters.

A % WARNING

EROYE . FATHNCIIRE L W ERDSEB T 5N v, IR
HERIC)NY a7 — /N TFRICRATSE A S EDNTE T TH
ZEERRAZEFFEREMOLEDY VDY) FHA, T—. ARHELREIZ
SEOPIUE, RIIPRHIRICO AR . S RAREES 2 5,
HATH OFEILIEHEE D TEE R S NDHENH ) TTOT, 47
TV AVRBITIMAL TL 28w, L CIEAREE BEWRDIZZR -
TR IENBRI A 2 &,
RATORIREFEHIEE L 2B IE, BTz LT 28w, RiTh
12y XA Y7L — FTHIZ 72720 728E, LGS WE S TH,
B R BRERW L ANREL TWEI DY 4, 20T T
TRITL TS E, AL YT L— FOBENKE LAY, 551200~
2000 F O EEEEEE LTWAB AL ¥ TL— FONE, LT T Ak
PIRCH L7720, A4 YT L= FPETL— RV =26k 3
BRI 5,

BLTHED LWIRIED A L7256, 3 CICEsii s LT 8w,
TR 2 L T2 S v,

Forreal aircraft, strict pre-flight inspections are mandatory. The radio
controlled helicopter when in flight is essentially no different from a real
aircraft even though it is small and can be flown easily. It may be a great
nuisance to others and, should it strike a person or vehicle, may cause severe
injury or damage.

The operator of a radio controlled unit may be held liable for accidents occurring
during flight. For this reason, inquire at the store of purchase about special
insurance that may be taken out for radio controlled devices.

Make sure to inspect the unit thoroughly before flight and in the case of any
abnormality. If the main blades should strike the ground during flight, there
may be tiny cracks or loosening in various places even though there may not be
any visible damage. If flown in this condition, the cracks may increase in size
and cause severe accidents such as the weight flying off from the main blade’s
interior or the main blade itself, which spins at a speed of 1200~2000 rpm,
may fly off from the blade holder.

If in doubt about the condition of any part, replace it immediately using only
genuine parts.

7 71 MEIDIBRE SR

Pre-flight inspection

I LB, FRETEX D00 REROHEMIFEZ 2 TL 72
S, MEERIZIEF ICER T,

2. BEHDOF v bRV MWD A, BED R AR L TL 23w,

3. )y r—=youy KRty RV FIZH T R D BAH RV HERR
LTL7ZE,

4. TV NOFN MIWLAED B GHPHERL TL 7223w,

5. A4 YT L= RIERBEN LW, 7L — RV —FlidA
SITHERE L TL 728 v,

6. A4 Y7L —=FDOT A MILZEIZEZSN TS 2MERL TL
723\,

7. HEHE, ZEHK. AF -5 —, TITe—NHONY T K&
2 HERR L TL 728w,

8. B L L OIRBEA L L TL 28 vy BT 2 — 7 o3l
BYRTANY—OHIFEY, X, FFIH < %o 7 REE 2GS
PEDSTENEA ) T L RITPOZ 22 AAE A 5 BEE RIS
DLV DEHENH Y T,

9. Z7u—TF 5V ORELEEL TSIV, HITHL ko7
FIREEDSTEAT A ) TIE R L RITPO > ¥ U2k bR
OB EHENH Y T,

10. B OSE HEHEZHERL TS v,

1. ZTOY — KPP AL — XIZEET 220 L TS, REE
L) BEWEITERHEARRDEE & 22 ) . 72 nAASERRTY,

12. V% A BIZIEL KEBIT 2 0 HERR L C L 728 v, FRICHIIIIREE LS
BOWTIEBEH AR L TS,

13. 7= V7 L—FEHHOS A I 7V DT Y3
AL T 28w,

14, BARSROBEMOMM A MR L TL 28w,

MES - ETN

—_

Beginners should have safety and technical guidance from an experienced
individual. Teaching yourself is extremely dangerous.

Check that there are no missing or loose nuts or bolts.

Check that there is no rattle or loosening in the linkage rods or rod ends.
Check that there are no loose bolts in the engine mount.

woe N

Carefully check that the main blades are not damaged or cracked, especially

in the vicinity of the blade holder.

6. Check that the main blade weight is safely fastened.

7. Check that the batteries for the transmitter, receiver, starter, and the plug
heat are sufficiently charged.

8. Check the condition of the fuel and fuel line. Bent tubes, clogged filters,
and especially old fuel may not only render the engine difficult to start but
may also cause it to stall mid-flight resulting in crashes.

9. Check the condition of the glow plugs. Old plugs may not only render the
engine difficult to start but may also cause it to stall mid-flight resulting in
crashes.

10. Check the reach of the radio waves.

11. Check that the servos operate smoothly. Their malfunction may cause a
loss of control and increase the risk of danger.

12. Check that the gyro is operating properly and, especially, in the right

direction while starting the engine.
13. Make sure that the tension of the timing belt for the tail blade drive is

appropriate.
14. Check that each part of the unit’s body is sufficiently lubricated.




A =

WARNING

7 A DR LR

In-flight safety check

1.y Y25 EREBICL b0, LEXATnED)
&%@#&w#%mtf<téwo
2. BB UBEEROBHEZE DS VR W L 2R LT, REK—T
BEROIEFIZAAL v F &2 AN, ZEEROATY VAT 4 v IR
M) L EZY Y VIRBIOMEICE Y FLTLZE WV, DL E
EEBIZL-oTE, TAFVTy 1Ay MU=V /754
ME—=FEDOAL v FMNEIZLDF YT LY —ORENT YT
GBI E IS W R WIBEDH D £ OT, LIREAEICE L TL
VAR
3. LYV UIRENCIE, T u—F =~y FE Loh) &R R
T THIE 2 TL S,
4, TV VIREIRIE, TV VRN T T —EAERIC R ) E T T,
KEFIIEFE LTS,
5. ﬂaﬁ% oL ATy —DfiEd, TP UIRBNES X
%W%ibmeL%ﬂt%%fﬁ& TLIES V. F72,
@@ﬁﬁ%+\m#L NI AR fEidy . BELy )
&wﬁ%mbf<téwo
6. WRDSFEDD LD DERIC, F T v F U TEAL YT L— RO
PR AT > TL7ZE V. b I v X UV I RMEET A6 TH,
AR 5 SmPLICIED A e W T 72 &0y,
7. RATHICIE AREIR. BF 2B REL G, 7 QIS
IV RAEIE SRR A HER LTSV,
8. MEH 7 JRAT R0 M BRARE 1L $ﬁ%&ﬁ@ﬁl&*hi¢@f
V=R~ F—%F) ., BEIIHEE Do WL ARLIZE N,

1. Check that there are no objects in the surrounding area that may get
entangled or struck by the unit.

2. Check that there are no other operators in the surrounding area using the
same frequency and, after turning on first the transmitter and then the
receiver consecutively, set the transmitter’s throttle stick and trim to their
engine start-up positions. Depending on the transmitter unit, the carburetor
may not be in its engine start-up position due to the positioning of the idle-
up, throttle-hold, or flight-mode switches. Make sure to return them to
their start-up positions.

3. When starting the engine, make sure to hold the rotor head firmly by hand
so as to not let it rotate.

4. Because the engine and muffler become hot immediately after the engine
is started, exercise caution so as to prevent burns.

5.  When taking off, the unit should be positioned 15 meters or more away
from the operator. Be aware of the conditions of the surrounding area and
check that there are no other people or dangerous obstacles.

6. Just before take off, adjust the tracking (each main blade’s track). Even
when checking the tracking, do not get nearer than 5 meters from the unit.

7. In the event that abnormal noises or vibrations should occur, land the unit
immediately, stop the engine, and check the cause of the problem.

8. Because operating the unit improperly or recklessly may cause accidents
or injury, observe all safety rules and manners and enjoy operating the unit
safely and responsibly.

771 FMEDRERIR

After-flight safety inspection

L RATH D o725, FCIREBOEMEIT> TS VD
W% HRPLEDHIUL, BTHIEL T ZE 0 KERICH WA
DHIE, ZHRLTLZE 0,

2. MHNEEEZ SNV E - TS v,

3. RIFHAIERAT S 2 W&, BEY v 7 T F v 7L 8 —
WOBRK 2 E I > T 7280

1. Immediately inspect each part after every flight. Be sure to replace or
retighten missing or loose screws and replace any damaged parts.
Wipe away any oil or dirt.
If the unit will not be flown for a long period of time, empty the fuel from
the tank and carburetor.

Storage area

1. B EEOH 722800, @il % BT (NS HE L %W T
A%
PFRE L O L WHBTRE L T2 S0,

2. OB R L Z A I TR EE L W TLIZE W,

A
1. T2 Y VIRRIE, LT REEHEO ATy MV ) A AT — DR
BETLYY /TTJJ:#T&z_éy}:’a’:EE LT &,
2. VT yOAU—KY OFEE T A ) 2 7RI ) AR

Beu—5— /\/l\ﬁ‘lﬁlﬁxlﬂib‘i’) Lohh e 2T, 17
2o TSV F7o, HERT AT HEREL TS v,

1_

o

1. Do not store in an area exposed to direct sunlight or where temperatures
may rise (i.e. in a car). Instead, store it in a shaded, well ventilated area.
2. Do not store the unit with fuel in its tank.

CAUTION

1. After starting the engine, check if the engine stalls when the transmitter’s
throttle trim is at its lowest position.

2.  When adjusting the engine’s low throttle speed while idling, be sure to
hold down the rotor head firmly so as to prevent it from rotating. Be
careful of exhaust fumes.




CDOBBAEDR T

How to use this instruction manual

-
~

/.

=r
[=]
=33

HILAETOD
LB HCBIIEE B CHAT, BB L2 OMEL CHY FINE
B LT SHLIC Ao T RS0, I LA bz L,
AROWLIITE % CHBIED) TR KRERRTT .

2. MINLTAHENI, o - WEEZ BHEDPD 728w, 23y 7 FH
OBIT, RO, EREICOWTEIE Lo E T, s 2

DA - REDDH o252 BFETIT D, Mokt NEE
B T T 2 S,

<ok DO~ —2 HidHEFTL. AT 0y 7AEHEHLTL S
W

WAEOEMESE LT, MO E T = v 7 247> T2
é \/\O

Pre-assembly precautions

. Before assembly, read the instruction manual thoroughly and familiarize

yourself with the unit’s structure and assembly procedures. Failure to
assemble the unit properly may not only result in impaired performance
but may also increase the risk of danger.

Before assembly, check the quantity of parts and their descriptions. After
the packaging has been opened, parts cannot be exchanged or returned.

If you find any parts missing or being defective, please inform us directly
of the name of the parts and the description of the problem.

Apply thread locking agent at each location indicated with .

In the instruction manual, refer to the column on the left-hand side to check
the type and quantity of small parts.

I>T EROHIL
Engine assembly

~

é @ Dm $6X8X0.3FW
M4X10CS .
MBXSILE Z oo 4 ¢ N 0') > 785060
M3X8 countersunk screw s O-ring SS060
filiftr oy Fa—
@ gmm Clutch shoe with shaft
Ay =5 =T =) — 4 N
FIA47F v b
MAXI5CS .o 4 Starter pulley washer Drive nut
M4XIT0CS ..o 2
EX g5K — Vit
EX @5 ball with stand ........... 1 ALY — =S =) —
@ @ Starter pulley
M2X8CS oooevevrrrrressnncrrnres 1 7= TTT7 Y
Cooling fan
M2F 7 B e 1
M2 nut o
M3XS8IIL ¥ A

IR DEET. BETE. FERK
Part name, full-scale illustration, and quantity.

M3X8 countersunk screw

T—IN—=T1 T —
Taper collar

Fx A
=K

A\ WARNING

foit L AT 2 N—Y R EPRTEEINATVBIZENTEVET
P, B THEREMPHAMDHEREIT>THEHEA,
EOR—MERUADOCEAPHERBSOREICLRELET
NTOEFICDEE L THHTHERZAVPRET,

T, BEHERPANY MADOBME BEHY §T25805HUETO
T, H5PLOHITTHESFZEL,

We do not guarantee the safety or the durability of any kind of
optional parts or other accessories manufactured by third parties.
We assume no responsibility for any damage caused by using
non-genuine products or by the remodeling of our products.
Please note that we may refuse to repair or to join an event when
non-genuine products or remodeling are involved.




2V OEBEESAIZIDRT

How to read part types and sizes

AFIHFEDO LRI L T2

@ fTIEI Y A—FILTT,

FEEE. KOMEIZE > TWET,

The symbols shown in this instruction manual are shown as below:

@ The unit of measurement is the millimeter.

countersunk TS-1

w
3
3

Brg. 04Xo8X2.5F ZZ

IZ.Smm
|-—~| 8mm

M3X8 button bolt

FANEE X ty b7 a2— o5R—Ib
Pan-head screw @ Set screw 25 ball
= f O)
= 12mm = 1 4mm
= S 5mm
M3X12PH M3X4SS gmm o5% — b
mm o5 ball
Xry TR 1— EBftE X * &I amm
Cap screw @ Shoulder screw Bushing
) =S
5 w 4.5mm
= = : 7mm
= Lo
S M2X4. 58 f+ El—l« 55 _ax6X7
M3X8CS 3mm M2X4.5 mm Collar 3X6X7 6mm
shoulder screw oflar
2y ECTERTE Fv b EV>Y
Tapping screw 1 Nut 3mm E-ring 6mm
(S Tssmm @~
M3 F v b o6 E >
M3X10TS-1 3mm M3 nut 26 e-ring
a2y ELTE X% Fa4arFy b HhZ— 5mm
Tapping screw 2 (2 Nylon nut 3mm Collar
=
—
§ IS.Smm
M3X8TS-2 3mm M3 FAHFy b $5 —5X8X5.5 [P
M3 nylon nut Collar 5X8X5.5 8mm
me = A AN B AZXRNRTYLY 6mm
Countersunk screw @ Flat washer _:;}"TF_ Thrust bearing
= imm N— 4.5mm
= N —
M3X12 E X = = I
M3X12 e FW 3X9X1T omm Brg. 6X012X4.5H 12mm
countersunk screw 3mm
NN 4mm
L%yE>7EX RN7YLy RE 2RIk
Countersunk tapping Bearing “Tamm Button bolt
'E’:‘; f L—l8mm 8mm
E 10mm 4mm
—
M3X10MTS-1 v | -
v Brg. 04X08X4ZZ Cn e 3
M3X10 M3X87HK & >R IL b mm

¥y ¥y 7Y AL,

e LRI 35 IR

AT 2 W) AR 5 EA T, #id 2 ADENY
mAEFEICEE SN L ETRHOZATLLE S v, 72720, fifd

FTEBLEATHEDPLRL Y TTOT, LR 5 X THO LR NWT LSV,

Tapping screws cut threads in the holes of the parts. When screws are difficult to tighten,
fasten the screw until the part is properly set. However, do not over-tighten the screw to the
point of stripping the threads or warping the part.

Correct O C

Wrong X

g
Over-tightened.

XU EDLHEN
Stripped threads.




77489 3:HICFy MUSHIHELRSHD  Items necessary for flying this model not

(158) included in this kit (Sold separately)
WA D2 id. DT b 0BT, (BIF5E) The following items are necessary in order to use the unit. (sold separately)

¥BOAMIE (BiER@1&) * The prices in parentheses are the prices excluding consumption tax.

JaRrty b 20y MtF—FK - 55— —FKPAIMNEFE U — K Zflif Other than for the throttle servo and rudder servo, use
Radio set LTF&EW, the same servos.
GEOR, MV 76kg cm LEOH—R 2 BEoO LT T, To ensure safety, we recommend servos with at least
6kg-cm of torque.
25 #—K
Servo ®
#—K@
Servo @

2K
Receiver

74Jb7ﬁ

ERI— K
Extension cord
with filter

£ 0©
Servo ©

. Ay
BAEA Y FR(EH 6CHIL E Swich”
Helicopter transmitter 6¢h or more

120° 27 v 3 2 F — Rifictéta

20y ML —K
Throttle servo

Ni-Cd /Ny 7 1) —
Nickel-cadmium battery
EvFr—v A2—2—= %7k JART 4 IE—
Pitch gauge (7>9z41 Noise filter
NT )T AY))
N Starter shaft
S (With one-way
bearin . .y .
9 Y HOY — FRELET 2B
AXT AN —%[HHLTF S,
Use the noise filter when extending the
2513-040 2513-053 servo lead wire.
¥2,940 (2,800) ¥3,990 (3,800)
I I XE—42—H I I T7597ke— Jo—-747a3-~K F 3
Ny F1) =12V Ny F1)— Booster cables Eﬁ/é‘ﬁg‘kﬂ
12V engine Engine plug heating x
starter battery battery
2401-004
¥1,470 (1,400)
*This item is not available for export. 2513-066 ¥ (1,000)
WK T ICIUIREAR 2 — 52— 1) a2 IX4 T2,5X5X 1000 W7 1 Va2 —
Fuel pump Engine starter Silicon pipe 2.5 X5 X 1000 Fuel filter
2513-072 ¥525 (500) 2513-038 ¥315 (300)
~ S —_ kY - T
I3 75—#E4E&%XK | |Engine muffler compatibility chart
K—=T7>| IXH— EC135 EC120 214H— | b3 TF |Z-1N—-375
Dauphin2 Panther Tiger Tow Cobra | Super Cobra

70-90% 1 KHER
70-90 side exhaust

o] O | 0|0

I

Engine
90?5‘%751%17?
90 rear exhaust O O O
S60II% 1 KFEER~ 7 5 —90H
S60ll side exhaust muffler for 90 O O O Q

_ 0414-289 ¥20,790 (19,800)
~77—
Muffler #®AHER~ 75 —0S91RZA

Rear exhaust muffler for OS91RZ *1 *2

0414-420 ¥19,950 (19,000)

1 ZAH— IR 358 REATL—L~Y T MNEBROMIPLETY,

%2 X—/X—27 (L 3355130414-4530S91RZAF 7 v k XX —H — ¥ 2625 (2500) IR LET T,

%1 Some work must be done on the left and right of the fuselage frame if installed to the Tiger.

%2 To install this component to the Super Cobra, an offset spacer for OS91RZ (No. 0414-453) is needed. It is sold separately at ¥ 2625 (2500).

9




MM ICHELTER

Tools necessary for assembly

¥ HOAMEIE (BikM@HE) * The prices in parentheses are the prices excluding consumption tax.

+RIA/N= K- FIUFNRCTF Ay R—=F17 WET—7 =y IN=
Large and small Long-nose pliers Cutter knife J1§ 1 mmd~22mm thick Nipper
Phillips screwdrivers dg]urgle?gideyg?jhes“i:ve tape ’/
/)
2
&
BH)a1-%— EX N Z (a3 KUIL) Y2UERE (F- AL L) R ACS | TFLLF

Electric router

Pin vise (3mm drill)

Files (Flat, round, etc)

Cross wrench

o

2513-044 ¥315 (300)

Rough sandpaper
(300EF2EE)
(about #300)

BEEER
Instant adhesive

*¥0y 7El
Thread locking agent

RALF

Allen hex socket driver
1.5mm
2mm
2.5mm
3mm

Oy RIZRKRRIA/N—
Rod-end (ball link) driver

&

2513-024 ¥630 (600)

= N P A
Pin driver
01.2, 1.8, 02.0

2513-042 ¥840 (800)

*1

242 (F38fE) 2515-150

242 (medium strength) 2515-150
¥945 (900

262 (E58fE) 2515-151

262 (high strength) 2515-151

¥945 (900)

IRx &S

Epoxy adhesive Hobby oil

*

RE—F AL

gl

2515-003 ¥315 (300)

AVES
Scissors

Oy RIY RR2F
Rod-end (ball link) pliers

2

2513-045 ¥840 (800)
(#am@E/Curve)

2513-046 ¥840 (600)
(2 =/Mini)

2513-041 ¥3,675 (3,500)

b3 EEFEAIAE

Useful tools

*1 These items are not available for export.

¥ BOAMERE (BikM@HE) * The prices in parentheses are the prices excluding consumption tax.

TITVF o513.005
Plug wrench

¥2,625 (2,500)

2513-026

¥1,050 (1,000)

75—
Puller

2513-034 ¥1,890 (1,800)

T7A4FKA—IVL2F
Fly wheel wrench

& S

2513-035 ¥1,029 (980)

RC XAV yoariNy K
RC mechanical cushion pad

NyF)=Fryh—
Battery checker

2510-003 ¥3,465 (3,300) | 2513-062 ( % 1 A/Yellow) ¥525 (500)

RC XA via>N2 R
RC mechanical cushion band

2513-098 ¥840 (800)

Below items are not available for export.

BiIAMMAE

a—FK m A& i &
Code Name <§mm§> & Remarks
Unit price in yen
2515-219 RCUVIX4— 945 BNOBREEDRHULF—EICTEDI Ty IRAN ) —F—
R/C Glaster (900) A cleaner that includes wax that lets you wash off the dirt and polish all at once
2515-120 | RC 7V AT L — 1,260 JO-I YLABRULY IACERICHERERET (RATA)
R/C Alcohol Spray (1,200) Can be used inside the glow engine and on silicon components. (Not fit for drinking.)

10




2. ¥HIL¥® Assembly

RS 10 :kva
Engine assembly

QI NEDORIAT Ty vy —%RHLET,

QITVIUVMIIT =T =TT T A = —
T=) =AY = =T =) —EE AN, TV UEDO T
A 7F v bTHRIFT E T,

® 7 v Fva—% MaX10CS TR ¥,

@ ¢5FK— V% ATy ML LN—|Z M2X8CS, M2 F v F THU T £
T, (By 754 1F)

® >V <y & MAXI15CS THRAT £ 9, (KAL)

(© m
M3XSIMLE A . 4
M3XS8 countersunk screw

©

M4XI5CS e 4

Eswaﬁ Ay =5 —T7—1) — 4

Starter pulley washer

EX @5 ball with stand ........... 1
M2X8CS ..o 1
M2F 7 B e 1
M2 nut 3
A= =7—=1)—
@ H Starter pulley
< e g=NrT7T 7
0') ~Z7SS060 ... 1 Cooling fan
O-ring SS060
B6X8X0.3FW ..o 1
- / M3X8IILE A

T—IN—T1 T —
KI4TT 9y v— Taper collar
(Zy YV IBD b D)
(WHL E9)

Drive washer

(Remove the drive washer from
the engine before attaching the
fan and pulley.)

M4X15CS

M4X15CS

Clutch shoe with shaft

M3X8 countersunk screw A/Ej

@D Remove drive washer attached to engine.

(@ Put taper coller, starter pulley, and starter pulley washer on the engine's
crankshaft and fasten with drive nut (incl. with engine).

@ Install clutch shoe with M4X10CS.

@ Install 5 mm diameter ball to lever with M2X8CS and M2 nut. Use
thread-locking agent.

(® Temporarily install engine mount with M4X15 CS.

A\ & Caution

I I RIHERBICAEDETY A MR, RIZEFHTERATT
é ‘l \O

UTOBREY A FERICRYET,

Select either a side or rear exhaust engine depending on the
model.

A side exhaust engine setup is illustrated below. A rear exhaust
setup with differ slightly.

96X8X0.3FW ——¢b)
|
S
M4X1 S ]
© Fmmm 0SB T ov > ssson
E| O-ring SS060
MAXT0CS ..o 2 W77y Fva—

K747 b

Drive nut

T=NN=NTFT—=DA) v h&F—
WHONEPE LR S L WERIZHLIL T

g L

Assemble so that the slit of taper collar
does not overlap with the key groove
of the engine.

> O

R PGV
Engine mount

M2X8CS

EX ¢57K — V&t
EX ¢5 ball with stand




7=V 2T HIN—OBS

2 Attachment of cooling cover

QZrIrIxx TV —=8Or =) T hN—% FTRHOFRIZA v
FLET,

@ 7=V 7 H)N—=R- L, RAEZ25mmA7 v b LFT,

@ OO T, THRICREZL Y Yy —) Y T HN=0
TWHELBEEE. TOFIO v b iTR->TTFE v,

@ Cut the cooling cover to clear the carburetor as shown below.

@ Cut cooling cover at its R and L boss areas by 2.5mm.

3 If interference between the engine and cooling cover occurs in other areas,
cut the relevant areas as well.

7= T HIN=
Cooling cover

N0 Q) M
©

®

5 m 7
71w b 7é]ut/ '
Cut |
A 7

45mm

2.5mm e !AZ.Smm

7/
71 b
Cut 6mm YST VY Y OB
0S91= v ¥ v O¥s In case of YS engine VRS
In case of OS91 engine Cut
64mm

< >

FAL T/IREECO4mmIC 72 5 £ )12 L TF &y,
Cut so as to have a 64mm width.

@ 77— v 7 53— % M3X8TS THUFIF £,

(© (m

@ Assemble cooling cover with M3X8TS.

~ BHT 2Ty Y 1k Tr Ty TN
BRRLTLEE 0,
607 7 ALYV 10T
70907 F ALYV 1T

M3X8TS ..o 4 )
25 FNIVASSY e ¥y MEZ T v FRXNVIITHNEL
© [ S Clutch bell assembly TwWET,
M3XI2SS oo 1 l ” Please change the clutch bell according to the

engine you use.
+ For 60 class engines: 10T
+ For 70 to 90 class engines: 11T
* Clutch bell 11T is included in the kit.

\M3X3 1.25X@8 ..o

g—=N YT AT —
Cooling stay
gl M3X12SS

Q
M3X8TS Do)

M3X31.25X¢8
JHARX Y IN—
Cross member

M3XS8TS

I T VASSY
Engine assembly PRI RPN
-1 IN—

Cooling cover




B2 > 7 OREAL

A 7 & Caution

Fuel tank assembly

HRUBLEDZHARIOS ) F
2—J%&6mmiEFEHL TH/N—
T3,

Use about 6mm of the silicon
tube to cover the pipe at the A

10mm

Sus/SA 7
SUS pipe

@W

M3X20CS

side to prevent detachment.

#J6mm
100~110mm

Approx 6mw
X ORELHT45 T D
Both of them should be bent approximately 45°.

M3X20CS
~ % x
I:l: 5 Large
% A
WL > 7 ) (K) e |
\Fuel tank weight Y,
Yoo Fxvw T
Wokks > o (EEED RO Takcap | "
Fuel tank (Top view) Small
WKLY 2 'Y (K

Fuel tank weight

Y7oy =)

Fuel tank outer ring

JRA 2B
One point

aZ

@

V) arFa—7¢23Xe3.6
SlllCOn tubing ¢2.3X¢3.6

SN iy oo

Fuel tank

RS TORE Ty Yy OBER VI~ 75 -7
Ly vy —OfH, AMERIZL->THRZ) 9,
BELIVTVCOHBAEE L(RATIT>TLEEL,
The connection of the fuel tubing to the fuel tank may
differ depending on the kind of engine and/or use of

MO F v v 74Tl E LTS,
Seal here with a cap etc. available at stores.
) Ay Fa—7¢2.5Xe5 (BI5E)
Silicon tubing ¢2.5X¢5
(sold separately)

XTT=DT Ly v—o
To the muffler pressure

WS ¥ 7 EY) DOV
F 2 — T ORI,

Connection opening for the
tube with the fuel tank weight.

muffler pressure.

each engine.

BREF7 4 v 5 — (B5E)
FRHBROTEY a A
YMERL AR
afEoTL72E W,
Make a fuel filler

Please carefully read the instruction manual of

*The prices in parentheses are the prices excluding consumption tax.

‘ N7 7=

Y opening using our fuel
Z— FNo. o %, A *ﬁ.l_ﬁﬂ—lfg‘ filter (sold separately) or Muffler
Code No Name Qt (BidkAmA%) T-joint hose etc.
. Y | Price (Yen) available at stores.
2513-072 ) ayFa—7¢2.5X¢5X1000 | 525
¥ v < T 2—=7¢2.3X@3. Fuel stopper etc. available UL T E—
2513-073 | Gijicon tubing ¢2.5X05X 1000 ! (500) at stores, Tote cosne ooy

4|7

RO
Servo assembly

¥ Y —RoTarzuaxy M, £70ROFHEE D I A F 5,
% Mount the rubber servo grommet as described in the transmitter manual.

~

.[ﬂm

M2.6X16TS (FEEAF) ..........
M2.6X16TS (with washer)

dd

— REUFF v b

Servo attaching nut

.[ﬂm

M2.6X16TS (£ 4x
M2.6X16TS (with washer)

de

HF— RS I b

Servo attaching nut

©)

©)

=R~ 7 b AR—H—=3T
Servo mount spacer 3T

S 5 C o g — REUFF > CORTEMLET.
O F— KO X IEE L 2D SR TE T, e T Use this hole,
Assemble the servo being careful of its direction. ,O\Z)
M2.6X16TS (A1) RLYWH H Y
M2.6X16TS (with washer) Threaded holes 1O O

=K< v F14X20

—RxT
Servo mount 14X20 =R~ ¥ F14X20

Servo mount 14X20

Iy $57
Cut off.

F—FRx 7 F14X20
Servo mount 14X20  ~ 5:)

SN
— RIS F 7 /%

attachi i = o
Servo attaching nut 21@ ):H = i —9!—0 Izd@%%z%_é)TS llvtlk)f ;;;eLsi_j—

Make two sets.
O V—FROMEITEEL VLML TET,
Assemble the servo being careful of its direction. #—RHUFF v b

M2.6X16TS (JE4eA+) Servo attaching nut
M2.6X16TS (with washer)

(with washer)
AWy MV =R
Throttle servo
HF—K~r b
ANR—H—3T
AA 7L —AR) Servo mount spacer 3T
Main frame (R)

M2.6X16TS
(FE4AS)
(with washer)
A A 27 L—2A(L)
Main frame (L)

&
78— =R N SR o b

Rudder servo Servo attaching nut

A\ & Caution

AAH—LIIFH—H—KERT 1+ — (BT  Other than for the Tiger, since the rudder servo is
FTDTAA T L —LIZIZEFITBEWVTT &L, attached to the body, do not attach it to the main frame.
HULCIRBATr—% v FOFBAEE H5RA T S, For details, refer to the body kit instruction manual.

13




7L —LO#IL

° Frame assembly

WA 27— 2D

D LY 2 ASSY. M3X64 7 T A A Y N— | SEHMEE THO A

T E T SOLEBREY V7% X4 7 L—LIZH)
FET. (RVIET T T o)
¥ @v—7 DL IAHITELY v iR T L % RIS R TS L
TF&w,
@ A4 T L —LEEEOFIZENT, KFE-EEZHRL, 2V %
SEEIRIARE T,

M3X8CS

M4X10CS

M3X8CS

M3X6CS ™

M3X647 T AR 2/ IN—
M3X64 cross member

(© Bmm
MAXIT0CS ..o 6
| SR
© ‘ Receiver stand
| ¥ECI358 L UECI20 CIEIUHT 4 Ao
% Not attached with EC135 and EC120.
FW ¢4Xp12X1.5T .............. 6
M3BXBTS oo 2
M3XBCS ..o 12
M3BXOCS ..o 4
M3X647 A RX 2 IN— .. 5
M3X64 cross member
. J

IV T VASSY
Engine assembly

B Main frame assembly

(D Fasten the engine assembly, the M3X64 cross members and the receiver
mount onto the main frame with the screws shown below. Attach the fuel
tank to the main frame at this time. (All screws are fastened loosely at this
time)
% Glue the rubber cushions for the fuel tank at the position marked "4="

with quick drying glue.
@ Place the frame on a flat surface and tighten the screws.

» M
Outer side

Il i 4 741
Quick drying glue

i T s — |
Rubber cushion

7L =LA
Frame

AL 7L =4 R
Main frame (R)

M3X647 T A A ¥ IN— Wkt o
M3X64 cross member Fuel tank

Fhd = 2

Rubber cushion

M3X8TS

ALY TL—14 (L) FW ¢4Xg12X1.5T

Main frame (L) M3X8CS

T—=N—=DdH 5T EIMINZIAT E 5.
Please attach the washers so that the side
with the taper faces outward.

A TV—L4 FW ¢4X@¢12X1.5T
Main frame M4X10CS
(K] AN
Engine side Outer side
#Ehr SRk

View from the side

14




B — K7L —2DHL

@O WHEIBRG A )V ¥ — BRG RV F —, KUY =K% FROD VT

M Servo frame assembly
(D Fasten the W-type BRG holder, BRG holders and the servos to the servo

Servo mount spacer 3T

O£, frame using the screws shown below.
¥ BRG ARV Y —DAIEITHFEEL TF S0, % Be careful of the direction of each bearing holder.
(© Bm |
M3X8CS ..o 16
M2.6X6CS ..o 6
@ Gm M2.6X16TS (A7) E T
M3XETS oo 4 M2.6X16TS (with washer) geRa(fljg ho§17der
$3X8X0.5FW. ol
(o> Nscs 2
M2.6X16TS (F‘J—’:ﬁi\ﬁ’) .......... 6 M2.6X6CS \ < /
M2.6X16TS (with washer) M3X8CS - 2N
@ ﬂ M2.6X6CS N @p—— M3XSCS
#3X8X0.5FW ~ \\\ 2 P — KT v b AR—H—3T

#3Xp8X0.5FW

%g}
©
F— KIS F 7 b

Servo attaching nut

(with washer)
#3X8X0.5FW

N
M3X8CS
M3X8TS m

N

©)

©)

=R~y P AR=H—3T
Servo mount spacer 3T

© [T

M3X267 HA X 2 IN—
M3X26 cross member

M

L
@&
@™ Servo

-
—m
=
g

@O+ —#
®)© Servo

(—

VyAuaxTyyh
Gyro mount

¥ hvaAT75 . A=RN=0TF

ECI20CIZfH L ¥ A,
BT 22 WTTF S0,

#%¢ Not attached with TOW COBRA ,

SUPER COBRA and EC120.

6 M3X8CS
M2.6X16TS
(FEZEAT)
~
&

= RPUFF v b

Servo attaching nut

©H—+K
©Servo

® 4 — &
® Servo

WHIBRGH IV & —
Double type
bearing holder

=K<y F A=Y —3T
Servo mount spacer 3T

vyAnuxw s
Gyro mount

BRGH V& —
Bearing holder

M3X267 0 A X ¥ IN—
M3X26 cross member

&
®H— & %\\
®Servo

} M3X8CS

M3X8CS

N
&
a

| %

\‘ ~M3X8CS

$3X8X0.5FW

\ \
RN
2% & %@ M2.6X16TS
EVE%H )h )
e with washer
) 0 S . L)
/ ’ &/ ) e M3X8CS
S 5 // & URIE)
A & f/\ 7)) oy (Temporarily)
g 0 M2.6X6CS
\/ M3X8CS %\
M3X8CS
#3X8X0.5FW
#3X8X0.5FW

M3X8TS

15




@ FHRICHESTAL Y T =L, F—FRTL—L Ay —F

Y ASSY & HUfF T E 9,

Vs

M3X28CS ...

© [

M4X4SS

|
© T

©

N7 TOARX Y IN=1=26
Hexagon cross member

Starter coupling

© [

M3X267 T A X 2/ IN—
M3X26 cross member

© []

¢63X6X1771 7 —
33X6X17 collar

(9 |

#3X9XIFW
-

M4X4SS

¢3X6X1771 7 —
$3X6X17 collar

M3X267 T A XV IN—
M3X26 cross member

¢63X6X1771 7 —
#3X6X17 collar

AF =G —=HhyT) T

@ Attach the main frame, servo frame and counter gear assembly as shown

in the drawing below.

[4

WL > TFYOlEBRL ) £5

18T:

11T:

5 AT —
FaT7G s A== T T
K=T7 7 X —
ECI135 - EC120

The number of teeth varies with the model.

18T:

11T:

Tiger

Tow cobra - Super cobra
Dulphin2 - Panther
ECI135 - EC120

//////;X6x17ﬁ=7~

#¢3X6X17 collar

\

AT Y —FVASSY
Counter gear assembly

N7 O AR N—1L=26
Hexagon cross member L=26

#3X9X1FW
M3X28CS

M3X28CS

16




6

A< X MO
Main mast assembly

O A4 Y7L —LASSYIIY A ME@L, +— FEFYASSY % #l
GhH, M3X25CS TR T 3,

@ AT APRVSIEVIZHIE B, YA MT v 7 % M4X4SST
5% L TF S,

(@D Pass the mast through the main frame assembly, assemble the auto rotation
gear assembly and fasten with M3X25CS.

(@ Pull the main mast up completely seating the main gear assembly fully
against the lower bearing block and secure the mast lock with M4X4 SS

© O

33X@5X4.1 collar

83Xp5X4.171 7 — ..

/@@wwwwm

~
1

against the upper bearing block.

A E E Caution

ZDTyov—F MVIRABATY, BMT2EICKY,
F—rO—-F—2 a3 BRIy FLICKCBEYET,
012Xo18X0.2FW (1 18) (FFIRICHE>TWET DT, #F
HICHUTHABLTT AL,

This washer is for adjusting the amount of slip.
Slippage is prevented during auto rotation by adding
this washer. The 012Xo18X0.2FW (1 pc.) is packaged S

M3FA T2 F Y b o, 1
\M3 nylon nut

separately; make adjustments as suited.

M4X4SS N

A URA M EVSEVE] o) BIF, vA My s %
B L M4X4SS TR £ 9

Pull main mast up completely through the mast lock and fasten
with M4X4 SS.

AT AMNE
UEIEE VNG

Pull the main mast up.

YAy 7RV Fn
T,

Lower Mast Lock to top
of upper bearing block

___~YAbuvz
Mast lock

A\ &= Caution

YA ETFICHZUHFRVE,
Make sure that mast has no up and down play.

SXA A ¥ FV95T
SX main gear 95T

‘ MLVZ7V)3IvEF—A
@/ Torque limiter (A)
Q
@\)) o M3XSCS

PI20Y > 7 | 7 §3X4.5X0.5FW

P-12 O-ring

ML) I ¥—B
Torque limiter (B)

M3X5CS

03X@5X4.171 7 —
#3X@5X4.1 collar

M3F A1)y b
M3 nylon nut M3X25CS

¥ FYOHIGbER. E2—- Loyt FY o/
PHEbETHELTTE WV,

»¢ Adjust gear mesh by inserting a piece of vinyl bag between
the gears.

Ny 7Ty vafiEre LTS,
Adjust the back lash.

A A 2 FVASSY
Main gear assembly

A v —FVASSY

Counter gear assembly

17




7

DAy aFT I, ATy 2Tl — OB
Attachment of the wash-out and the swash plate

DO AL Y<YAMIAT Y27 —FASSY, 74y 2T 7k
ASSY U 1T £,
@ U d v aT T MASSYIZT 4 v a2 T M A FE Y ZRFT
9,
EIAATAMDIVICEDETRVAAZ T,

/© S I A
M3XI16CS ..., 2
M3X8BCS ..o, 2
© B
M2XI12CS ..o, 1
© Frmmm
M2X8BCS ..o, 2
EX @5 =V oo 2
EX @5 ball
UKy bRV FEXA . 1

\M3X43 cross member

Pivot bolt EX-A

ERY bRV D). 5
Pivot bolt (D)

YRy AL D (E) . 2
Pivot bolt (E)

©CT—T1

M3X437 T A X I8 — .. 1

/

FIT AT — A
Radius arm

kv a7y M4 REY
Wash-out guide pin
ARy bRV R (D)
Pivot bolt (D)
ARy MRV b (B)
Pivot bolt (E)
YRy MRV k(D)
Pivot bolt (D)

7 9
T8 124 1

UEy FEL FORGIT

How to distinguish pivot bolt (D) from

pivot bolt (E)

YRy b YRy b YRy b
RV b (D) RV b (B) AV FEX-A
Pivot bolt (D)  Pivot bolt (E)  Pivot bolt EX-A

A 7 & Caution

ERy hRIVED, ZT 22077
L— MCHEDAHK IS WIBAIR. 918
(. M3CSHEMD TV &L, xVI%E
PYoTHL & MORAHLZL BT,
If it is difficult to screw the pivot bolts
into the lower swashplate ring, use a
M3 cap screw to thread the swashplate
pivot bolt holes.

M2X8CS

AN

D Slide the swashplate assembly and the washout assembly onto the main

mast.

@ Attach the washout guide pin into the washout base and seat in the groove

on the main mast.

Note: Screw in the guide pin upon matching it to the groove
on the main mast.

EX g5/ — )
EX ¢5 ball

A\ 7 & Caution

FGIOTAT =Lk RTFOR—L
[ ES oRYN7 S-S S

Attach the radius arm to longer
pivot balls.

YRy MRV (B)
Pivot bolt (E)

) YRy hFEL FEX-A
& @)/ Pivot bolt EX-A
[

AT v a7 L — FASSY
Swash plate assembly

YRy bRV R (D)

M3X43 cross member

| <
/
Q

M3X437 T A X 2 IN—

V Pivot bolt (D)
(@] M2O v FZr K

/ M2 rod end
i FTT AIN=

% Radius bar

M2X12CS

P
@\/ &i@ M3X8CS

FIVT AT — A
Radius arm

M3X16CS

03XTXT71 7 —
#3X7X7 collar

Oy FLY FINZADH L)
MO T ET,
Insert the rod end into the rod end
inserting hole.
M2uay R R
M2 rod end
NZHDB L )i
P o
Place the radius bar
with the rod end
inserting hole
upward.

7 TT AIN—
Radius bar

M2X12CS

18




8 x40 - EHORMT
Attachment of the gyro and receiver

O ¥x A uDmt
M7 — 7% 2MEATI v A a3y Y MR £ 3,
1 & o TRATRIOIZI) 15 C b ar)
WAHFIZOWTIRAIDD D 5L CIEY Y A DONUERFIHE = & <
FATT SV,
O VxA ALy FIIREHEI, BFEAL v FHEE, K74 —ICAFTTT
é 1/\O
O Ny T =, ZEEEOH
ZERB W T — 7 T 5,
Y= ROa— FHEMHH NS FETEDTEEET,
O Installation of gyro
Attach the gyro to the gyro mount, either @ or , with two layers of double
sided tape or that included with your gyro. Be careful of the gyro's direction
when installing.
The details are shown in the gyro's manual.
O Attach the Gyro switch and amplifier to the receiver mount with Double-sided tape
and the power switch to the fuselage.
O Installation of battery and receiver
Install them to the receiver mount with double-sided adhesive tape.
Fix the servo wires together cleanly with wire ties or similar product.

NS>
- I

XA TL— KOS
Attachment of main rotor blades

©

A A 7L — FORS

Attachment of the main rotor blade

W= IV F&E AL T L= BT ET,

V— PLY ROIMANZ R — VRO ECE AT 3, (ERG
i)

R R TCEEMF 7285258 Imm NEHlOF 2 — 7%

Cut away plastic covering the 3 holes in each main rotor blade top and
bottom

Fully seat the root ends onto the main blade top and bottom.

Using a ballpoint pen, trace around the outer edge of the root ends.
Remove the root ends from each main blade and cut the plastic film covering
By —F AT TR F9, (W) the root end areas approximately 1mm inside of the traced outlines.

V— hIZ Y REJATT, M3X12TS TH Vo L F 4, Apply quick drying glue to the exposed wood sections of the blades, press
BEREERI T — P Dy NAEE LT3, ’tllJ; plastic roI(\)It endls1 or(llt.o thé bladfes tol;: and bot(tiorrr}, }fmd §ecure Witlzil\t/)l?aXlZ
b S R LT /0. H—F —~y FOTL— FhL Spezicfriiv&;si.eceotet e direction of each root end. ere 1s a top and bottom
F—IlEZLAR NV = LY FERAL YT L= FOAXME % ® Before the glue has set, insert the blades into the rotor head blade holders
CLET, and tighten the blade bolt to compress the root ends so no gap is present

- \ between the root end and main blade.
© | T

e ©® 6 e
@ ®Oee ©

M4X35CS (FEAT) ..oovveveee. 2 Ve hTy R M3X12TS W 3422 75 741
M4X35CS (hardened) Root end Quick drying glue

7 - N

§ J
M4F AT F b, 2 .

H—% =~y R
M4 nylon nut Rotor head
\M3X12TS ............................. 4 )
M4X35CS
Tl —=FRLy—
AA YT L=FONT A% YH 9, Blade holder

Balance the main rotor blade.

é\ MdF A 1> F b
M4 nylon nut
O]

FBOKIZT =T, FhA—LEr AR ifro/ A\E E Caution

Wrap lighter main rotor blade with tracking tape or a T R

decal to bring it into balance with the heavier blade. AT FRECBCRICR D Z/HFTET,
Fasten the main rotor blade tight enough so it can
swing only a slight bit.

19




10 7 v X MOy KO
Adjust rods assembly
@ ¥vFuvyk 2+€vh
(7Y% A by FM2X16 Z1H)
2mm

Cl="=7¢

@ A#v¥ariru—puy K 2+&v b
(7Y% A bay FM2X70 21 H)

| 54mm

@ Pitch rod (2 pieces)
p
(Use adjust rod M2X16)

@ Stabilizer control rod (2 pieces)
(Use adjust rod M2X70)

(Clemm

@ IFPryrs7—2u1vkF 2y h
(7Y% Ay FM2X95 %1fiH)

—0

@ Mixing arm rod (2 pieces)
(Use adjust rod M2X95)

78mm |

(Clemm

@ F—F® 1tk
(7Y% A My FM2X50 % H)
‘ 32mm

@ Servo rod @)(1 piece)
(Use adjust rod M2X50)

o=

® H—FK® 1ty
(7Y% A bay FM2X65 %)

52mm

® Servo rod ®(1 piece)
(Use adjust rod M2X65)

©C

® #—FO© 1tk
(79 %A ME vy FM2X50 %8 H)

250

® Servo rod ©(1 iece)
p
(Use adjust rod M2X50)

‘ 32mm

(@lem

@ Aoy bruay F 1ty b
(7Y% A by FM2X85 # 1)

66mm

—0

@ Throttle rod (1 piece)
(Use adjust rod M2X85)

(@)emm

50

20




O—4%—~v NORT

11 Attachment of the rotor head

O AFEIFAHF =T —2DOEfFIF

Y

Stabilizer arm installation

[T )Y

T3 R MR A AI30 5 ALY
Use 30-minute epoxy glue formulated
for plastic use.

ﬁ: AW

552

A=B

35mm 35mm
A' B'
B O SRRt R O
R __,“, X q
— q
r—
A ETAYF =T L= RFELEAFET a a
A HF—T Y NE— LT — AT T =
HHT L, A=B'
#¢ The Stabilizer blades and control arms -
must be assembled parallel to each other. A\ E = Caution
See diagram for proper position. Z2BESAY—TL—RFKONF 2R, BUOHIC

T—TEHEEFVTHELTTEWL,
Check balance of stabilizer blades and add tracking
tape to the lighter stabilizer blade for balance if

necessary.
O u—%—~vy FOFMIT - BT
Rotor head assembly and installation
4 N\
$3X4.5X0.5FW oooooooooo 2 | AZETAHF- %%§ M4X4SS
I b= VT — A ¥
@ m Stabilizer control arm f ! p4X6X0.5FW
M3X10CS oo 2 $3X4.5X0.5FW
@ m M2X6CS
EX 95 F— ]
MAXASS oo 2| EXgs ball @
O | o
GAXOXOSEW e p | Mixing am /@"g
M2XOCS oo 4 M3X10CS
EX 658 =V oo, 4
EX g5 ball M3F A1 Gk H
© B M3 nylon nut
MB3X20CS oo 1 ALY AL
- Main mast
M3FA T2 F Y b o, 1
M3 nylon nut
(@)
M3X3SS oo 2
o J

A ET A H ==
Stabilizer bar

AT IA MT.5g
Stabilizer weight 7.5g

TIIN—=T 4 )V L
Cover film

AZTETAF =T L —F
Stabilizer blade

21




J7AREY—FKODEyT12T

12 Transmitter and servos setting

RERDT —ZANICOVWTR ERT BAEOT -2 — b

ECETEWL,
Refer to the data sheet included with the body instruction

W AT — 2 AT BRI EFRIN=AT v v 2 54 i i i
Sl Rl Tt T manual for the details of the data to be input to the transmitter.

TEBERLTT S0,

B Before inputting data to the transmitter, first select the swash
type.

6027 =y ) =ZDAT v 244 TIEH
D31 xD T,

The 60-scale series swashplate mode is shown
in the drawing. Refer to the transmitter manual
for proper CCPM mixing settings to match
illustration.

W ZEHE Y — ROt

B Connection of receiver and servos

O BY¥—RIETHOLIITHEmLET, M, Zay ML, J F—FK©
A =2 TUIERE D T, Servo ©

O Connect each servo as shown in the chart below. The

connection of the throttle and rudder is the same as usual.

Futaba JR SANWA
;’Le;jé@ ELEV | ELEV | ELEV
= =L
gfmj AILE | AILE | PIT Nose <:
o HF—FK®
gwoj:(é@ PIT AUXI1 | AILE Servo &
X ZEHE Y — RO OWTE, & A — F — OFBRGI
IZPE->T, &9 AL TR &0, FoK®
% Reconfirm the connection of the receiver and servos in Servo
accordance with each manufacturer's instruction manual.
O H—Ht— v Ot
Servo horn attachment
E—FKF1 MODE II 90° M2X6CS
J M J M | — EX g5 — v
G GB EXgsball
T~
@H H@ @H H@ \/ ¢1.7FW Cut
[ -] [ -] [ -] [ -]
o
® @ 4 &
= |
RERDEZT 1 v VRO M) LHHIL _l6mm 0 (5\ oLTEW ®\ M2 v k
T~%_®ﬁ5‘77’77"750°/o—(’56:(‘: - . ‘ EX ¢5K— b M2 nut
ZHEELTT &L, R EX ¢5 ball F— KB, O
Check that the pitch curve is 50% when S AN a
each of the transmitter sticks and trims T~ M2X6CS ervo ® and ©
are at neutral. F—FK@
Servo ()

A E% Warning

crash. Depending on the radio
manufacturer, use the thickest servo horns
available from the manufacturer. Do not use
the standard narrow arms. If need be, make
your own arms from the large circle servo
wheels as shown in the right diagram.

Y—FRE—COEBE BEEEEI XY, O BRIZHLT, ¥ —RE—rH»R90°IckdhiEsd, A7 74V
CHERICEDY—FRE—DEHAIEE A — ETLLANGADYET,
H—EH—BEVHDEFEALTTEL, O WfEAWE > 7o RELEHEH v ML, EX 05 K— L %
T, BORWY —RE—2EFERALEWT o M2X6CS, M2 F v b, ¢l.7FW THD 1) £ 9§,
TEuv, o O BRI LT, =R — V2902125 6 BWEA. 7 1Y
Servo horn failure will cause the model to ;.'4‘; LHAEFHLUTHEL TR &0,

53 O Mount the servo horn 90° to the servo case. Shift and adjust

the position via the servo horn splines to achieve the neutral
position closest to the 90° setting.

O After the position is set, cut off the unnecessary area of the servo

horn and attach the 5mm ball with a M2X6CS and M2 nut.

O If the servo horn cannot be positioned via the splines, then use

the "sub trim" function of your transmitter to set the horn at
90°. See diagram on page 23 for further illustration.

22




W Y — R OBERERE

Servo movement

ToFI MODE I ;j-el;oﬁi; m:z)\gr%‘lber%t Ecgllge{iz—pélfﬁ
;-1[; J g J L <:I Nji%%iiliijon @
= o o e ®
: @u@r @”@T S COll-
g [ = ®
E @ \ oo ® | Buck i o wwap 7RI
D D
135 H A Njiliﬁdiﬁcrﬁon ©
e
a oo £ ®
- ¢ @
A eloolic ZC< ® g;‘ 0
. @ @
o] % C) v g Sl — s -1
§ @ ® © & & ® SzidZv/ie;f)Lf?h: swa]s\h%pfi? PRH
<:I Njiliﬁdiﬁcrﬁon ©
v
) ® o [k ® ®
71 ” £< @) W ‘ ®
| =" HE
2 f & ®
D) @D
® D D &
A B
) Nose direction
Q) B
E ® © Throttle lrer
_ M M @ N(ﬁ%%iﬁg?ion :>
7 ‘ ‘ d @e
o= o b
< A
& ® ]
& I

KEdyzn—3LanE iz, ¥—KB I NN=21Zh>THET,
FOBE . EEBUTEY —FD Y N— 224 v FEBELEL &
Yy FOBARZEOMIZIFy v
HOPRPMEL A D 3, (FEEROTNELSE Ty T4V

H, Ay, TLN—K—

LT F&E0,)

If the servo's movements do not match the illustrations above, then the
servo is reversed. Adjust the servo's reverse function in the transmitter
to match the movement illustrated above. Also note CCPM mixing is
required for proper operation of the aileron, elevator, and pitch control.

Refer to the transmitter manual for correct CCPM mixing style.

23




13 D=2 OB
Attachment of the linkage

Yy Fay K
Pitch rod

AFEITAF—aryta—)ipuay F
Stabilizing control rod

I¥yvyrs7—nuy K

Mixing arm rod

F—FKOu v §F
Servo © rod

[

REENOI=A N
/Servo ® rod

Ay fvay R
Throttle rod

90° 90°

il
Nose

@
i
o1Io)

Oy Fed =R k= EROFIF 20, ROKS5IZ—Rbk—r 279227
L= bBZNENI°IZEBEHIC, vy PV FTREOFAEEZLET,

When the linkage rod is installed onto the servo horns, adjust the rod lengths so the
servo horns and swashplate are parallel and are both set at 90° respectively.

24




I —Yay FOWE

14 Adjusting the linkage rods

3 == P
Qv+ tu—n ) T AbO—7EA A/i = Caution
o FaETANA , TLR—Z—%5TLA — NI | MODE II Pitch angle Amotll(ntAof BEEOF—BEy F4—3
YUMIZY Ay a7 IV bR stroke (2513-040) & FEA L TTF &L,
T—LNAT Y 2T — ML 20 M M Be sure to use the pitch
FRlicey FORZZFEL T, gauge (2513-040) by
. ° HIROBO.
@ Pitch Control elvivilic +11 27mm
Adjust the stabilizer control rod lengthso | | =— = |||— =
the washout control arm cannot touch the
inner ring of the swashplate at a position of . .
FULL POSITIVE PITCH and ELEVATOR errw rwﬂrj +i£"“$
+6°~+
FULL DOWN. QlONOoNo (F2hA PO YS ) —X)
% 2 PU— s RIETY YUY RS T (Fenestron series)
BOETOT, ZhFhiZEbETEy b M M
LTR&EWn,
% The amount of stroke may differ depending U U H H —3° 10mm
on the engine and fuel etc.
O KUy FOYV Y=V RKRUZ ba—sOFFIT FEFRIZT7 74 1% O Adjust the linkage rods and strokes for optimum settings through

HAATNRZ P OIREISHBEL T,

Q@ iy DYy T4 VT
1. =Kok — O E & KO ICTEEE LE T,
AWy PVAT 4 w2 %& Hi-Lo IZ L2BRZ Y —ROF X S & rfr

repeated flight testing for each specific type of model.

@ Throttle Setting

1. Adjust the position of the servo horn as illustrated in the adjacent
drawing. Mount the servo horn 90° to the servo case (center) and
ensure servo travel to the left and right of center is the same as the
throttle stick is moved from high to low. Throttle trim should be set
to a low position.

Lo
IVVVANYT
Engine stop

DIZA L BARREUCAETH AR —Rb—r DT 574/ ThH
btETd,
M2X6CS A S B
: I
Exmf—» m(/”“\>
EX ¢5 ball 13.5mm < [
¢17FW\ Irary—iR &
Engine control servo
M2} l~ L
M2 nut @ @

2. ATy MLLN—DOfELE FTRIOMKIZLET,

Set the angle of the throttle lever as in the drawing below.

«yL 1///Z [
% Engme stop

/

3. 20y FMLAT 4 w7 &% 7IILHIIZL, A2y bLL/N—2Hi
ORE (Fv 7L =D FF A0 EHORE) Toy PV R
DEIEFELET,

Set the throttle stick to full Hi and adjust the length of the rod
ends with the throttle lever in the Hi position (drum of the
carburetor is full-open).

Hi

A2y MV LN—
Throttle lever

2y MLAT 4 /7%L0 L. b ‘)AéLoO){v Ty 7
LA —0DF 7 LRI T % & 5 1SR EHOAE iR %
o, FARL £, *7‘ ROBMERD 100% LA L2k 5 & ik
PR A -V OSNEEES LTT I,

Set the throttle stick to LO and adjust the Throttle trim function
so the carburetor barrel is closed at this position.

28y bLAT 4 v 7R Lo ThY ARPOMNETHFy T L
=D F 7,20 Imm <S5V HIZLET,

Set the throttle trim to open the carburetor barrel lmm when the
throttle stick is in a low position. The throttle trim position should
be as high as possible.

H v MNVAT AT
H H@’ﬂl‘[/ 'Ix‘hs)ttjle stickj\T{ ’

EX g5 —Viaff 2 T £ 7,
a Fix the EX ¢5 ball with stand.

AWy ML=
Throttle lever

A0y NVAT 4 v 7
Throttle stick

AL AYA
Trlm neutral

u

[

L

1mm

25




3. #i{&/X— "/ IZ D2\ T Repair parts

2008F9 R T

@ FHE/IN—YDTHEAICDEEL L, FUbEBEA SN B EAT—RNO.ERFFEE > THEVRDHIZELY,
@ LN A ETHEANRHE LIS EELE/N— YV RET TR BB ICTERULAAREEI,

HEamDBET
RIS EEREICT. AN ZHS3A~7HFTE TEB IV ELET,
FEICBEF LY S THMB. EXRER.GW. BAEKRATRDTF IS AABBIIPS3A~7HRTHZESE TV ELEEET,
F/- B IIMREIL D018 ~3BIZER D ICBEE AW ZELHBIET, HOLUHT T ALY,
FEEOAR, BBk EOWIE. XX SE EGP RV ESE R 8FER I P EREIEsALIAIC
HEEE(0847-45-2834) IN—YRETITEIZD E RELFEIWV B EFHI L TEIBOELET,
¥O—RNO., B IEERICRRLTHIET  EmP BV TISCICEmRNEE RS,
BERDIHREICLEDRG THIIZRHTEIEEAD T, —RKNO. BE. HEBE#IFRD L. LS,

—l BEIAFE

@ HEHA ICTHRSTHYET,

[ P EINES ELVNES, BRNBFETICBOREIC. KL ERBOHICETIA I,
AmE TR [ON—VREDEET+@QBEET(5%)]+ @ (K5I FHFHAK) W LETT,
$¥hE BEBEICLES BTRA PFELIR LM BET>TEUER AL, Z T AEIN,

WA (KB FHELR) %R AT EEBERVOBRICE-TELRYET,

e aEt e . 1ABMLE | 3ABLUE
X IAFEM | Pmim | Sonks
biEE. R S ¥1,575 ¥1,680 ¥1,890
it ¥1,365 ¥1,470 ¥1,680
BRI, fSth. JbReE. B3R ¥1,155 ¥1,260 ¥1,470
B, P E ¥1,050 ¥1,155 ¥1,365
= ¥1,155 ¥1,260 ¥1,470
AM ¥1,050 ¥1,155 ¥1,365

() LBEICBEEVD AT /S—Y9,800H A TEN DB E
A ETEE¥10,290 [D/¥—Y K& NDAE¥9,800 + OHEF(5%) ¥490 |+ @FFH(XE | FEHHA)¥1,680
=HXH£%8¥11,970 EHVET,

AYE (P LTHEN LS FfiNo.
HHULAXEAR F B A | ZaxEs| wioc-2mBELLE

sopr| | L ] | eueEE] 5295 -FZLLL
B%_u_ + =1} gﬁi * ﬁ

[ REREETE ( BEE)

=0 T |

s R - 3H i
ZAEFR - [yl X
TEL ( ) | FAX | ( )

JI—KNo &% ¥ BB 4 %8

Or—vKEOaE

T @HE (5%)
| BRAHEO+@)
CHESCIRFAXIC TR THDE T,

EOR—#RXEH (N—YE) [ @sH (3 IF8R) | |

FAX : 0847-47-6108
FAX%E 85 TH LI, TEL: 0847-45-2834% THEH £ &L

T726-0006 [~BERFhRTES £3-3-1 [sXHLBE-HEEHB(O+)+O | |

26



F T a =y 0404-602
B 0404-345 Optional parts

SlEBL Y — v —
Metal made seesaw

0404-347
0404-728

2506-005
2500-061
0404-232

2531-003

2522-009

0404-710

2522-012

i
2522-009

2532-003

b
2522-012 / @

2521-052

@ 2500-067

2509-010

i 2505-006

2532-044

2505-016

o

2505-007

¥
2500-08

9

0404-553
0404-554

27



* The prices in parentheses are the prices excluding consumption tax.

BAMITE

— K =] A F it
i Gy | G wli
0404-001 I\\/[li:ln/g a/rri Kvihﬁgif};g) ! (%:28(5))

0404-232 S/e e 1 (ggg)

0404345 | ot ! (500)

0404347 | Gbiter par 4300 2 (1.000)

0404-501 §§ Sétilife?c:gnt]\ro?;n? oA 2 (ggg)

0404502 | ot ! (:000)

0404-503 | o7 1 (tggg)

0404505 | D ranber 2 (100)

0404506 | ot otar 2 (300)

0404-533 | FFR R/H Assy ; siett (%8%38) éi)lii‘zﬁej;T;Ee?;glgli\;éﬁairir‘ziﬂiz{;g/e{r;d\ z;)rey s?)_ld— s:g;:r‘;t];}gqﬁ

0404-552 | SX 7L — N )L 5~ BRG ff 1 2,100
SX blade holder with bearing (2,000)

0404553 | Rorond 2 (300)

0404-554 | £ IKFRAAL T L —F 1=660 ) 6,300 U7 = — 758
§er£1:sy:nmetrlcal Irjneun rotor blade L=660 (6,000) Shrink tube completed

0404-602 S/eesav/v (Mét:::i E%g) 1 (%,’ggg)

0404710 | WCATETAF—TL —F ) 2,100 AZETAF=HN=T 4 LT E
WC stabilizer blade (2,000) With stabilizer cover film

0404728 | 2FETTA T (159 N 1,050 M3X3SS 2 fiff
Stabilizer weight (7.5g) (1,000) With 2 pieces of M3X3SS

2500-036 | Brg. 63X ¢8X4F ZZ 2 (}”%88)

2500-044 | Brg. 68X ¢16X5 ZZ 2 ({:ggg)

2500-061 | Brg. p4Xp9X4 ZZ 2 (%:388)

2500-067 | Brg. 04Xg13X5 ZZ 2 (}:388)

sosovs | 37 82T 0 | A

sosony | W7 LRV wo A

2505016 | M2 1?;/12111:1'1; (7:}11{1 t];pé)ﬁ v 10 (3(1)8)

2506-005 | FW ¢4X6X0.5T 10 (}83)

2506-019 | FW ¢3X4.5X0.5T 10 é(l)g)

2506-033 | 8X12X0.5FW 5 (3(1)(5))

s

2521-086 éyoﬁafllz%?ﬁss%ss 2 (ggg)

2522-001 Zd;/;; o l}vluzxj 1£ Vo 3 (ggg)

3

2522:012 Zdi;:; o 143;9; MZX5 > (23(5))

ssaon | N2 AT 0| &

0| A%

swany | Q) b7 s o

2530012 ll’:ivj;‘t‘{)oll\t ;k;’)?f e 2 (ig(()))

o0y | S o |3

sssaann | 530 TR0 )M no |

s L noa

20| G50 e M 0o e

253204 | G 2 s andencty 2 (300)

20T | g erew MIX 12 bl 10 (100)

28



©

' ) _
Optional extra 0414-230
2513-053 25310038
2506-029 2332021 /

2500-066
0414-162 @ﬁ

2500-049

©

IV RIATF b E@)

Drive nut for engine

0404-012

(YS, 0S61SXH)
(For YS and OS61SX)

0414-222 (117T)
0414-187 (12T)
0404-034 (10T)

0400-004

0404-118

2500-046

2534-003

0404-713

2511-028

2506-057
2532-021

\ 2505-001

%

2525-007
2532-028

0404-044

0404-044

A7

Sold separately

0414-453
OS9IRZMF 7t v b AX—H— K7 T7—F, TV ERRICAEDETBETN SV,
Offset spacer for OS91RZ % Chose a muffler suitable for the engine and fuselage.
| 0414-420 0414-289
| BRI~ 7 7 —0S91RZH S60-I1 A FHER~ 7 7 —90H]
Rear exhaust muffler for OS91RZ S60-1II side exhaust muffler for 90

29



* The prices in parentheses are the prices excluding consumption tax.

- " AN
35— FNo. 54, At | %
Code No. Part Q'ty Price (Yen) Remarks
RN R = 210
0400-004 | \fogal made clutch bell lining 2 (200)
0404012 | 2F =% =7 = —HEEYS, 0S61SX H | 315
Starter pulley washer (for YS, OS61SX) (300)
WERT Y ¥ 7RV E —¢19 1575
0404-013 W-type bearing holder ¢19 ! (1,500)
Y277 v F0r (10T) 4,725
0404-034 | oyyeh bell with gear (10T) ! (4500)
0404-044 | THRT =) 771N~ RL % 1 1,050 0414-4744F w1
Divisional type cooling cover R,Leach | (1,000) Usable the 0414-474
EX 7 =277 7> 2,100
0404-118 | £X Cooling fan 1 (2.000)
I UYRTUCE 2,625
0404-307 Engine mount 1 (2,500)
0404514 | 2Z—F—7—=U—tv} | 3,150 T == T —1fF 0414-392fF ]
Starter pulley set (3,000) With taper collar Usable the 0414-392
WC 7 —V > T HN— AT — 525
0404-713 | e cooling cover stay ! (500)
SX 7 —/5—7 7 — (0S60 ) 525
0404-805 SX taper collar (for 0S60) 1 (500)
Wit 5y Fo 2 — 3,150
0414-162 | Cych shoe with shaft ! (3.000)
0414-187 | TXHZ Z v F ) (12T) | 4725
Clutch bell with gear (12T) (4,500)
Y77 v F0r (117) 4410
0414-222 | Cyyech bell with gear (11T) 1 (4.200)
0414230 | NBAZ =5 =915 T ¥ 7 (60~90 H) | 1,680
Hexagon starter coupling (for 60-90) (1,600)
0414-289 | SOOI A FHEA~ 7 F—90 I ] 20,790
S-60-11 side exhaust muffler for 90 (19,800)
0414400 | BEIFFA~ T T —0SIIRZ 1] 1 19,950
Rear exhaust muffler for OS91RZ (19,000)
0414-453 | OSOIRZ A 7L v F AR —1F — ] 2,625 0414-420% A — /83— 27 FZIZHHT B35 505 T,
Offset spacer for OS91RZ (2,500) Necessary for installing product No. 0414-420 to the Super Cobra.
2500-046 | Brg. 66X12X4ZZ 2 ({ ’%88)
2500-049 | Brg. 310X19X52Z 2 ({ ’%88)
2500-066 | Brg. g6X19X6ZZ 2 (1 ’%88)
M2 F vk 210
2505-001 | W15 e 20 (200)
2506029 | FW g6Xg8X03T 5 ooy
2506-057 | FW g4Xg12X1.5T 6 ({ ’888)
WC Z O A A v /3— M3X31.25 525
2511028 | W cross member M3X31.25 2 (500)
2s513.053 | /Y VEAAY—5—2 %7} DH ) 3,990 Bl7e
One-way starter shaft DH (3,800) Sold separately
T7I X A oy F M2X85 525
2522:033 | A fiust rod M2X85 > (500)
M2Oy RZU R 525
2524-001 | 5 1od end 10 (500)
EX ¢5 R — V& & 1,050
2525007 | EX 45 ball with stand 10 (1.000)
0 ) > 7 SS060 315
2529008 | (5 ting $S060 > (300)
£ N A7) 2 —M4X4 315
2531003 | oy erew M4X4 . (300)
£ A7) 2 —M3X12 315
2531007 | g serew M3X12 10 (300)
2532-021 | M4X10CS 10 (2(3)8)
2532-022 | M4X15CS 10 (2(3)8)
2532-028 | M2X8CS 10 (26‘8)
M3XSTS 7 1 105
2534003 | \13X8TS Black 10 (100)
M3X8 ML E A 210
2538-008 M3X8 countersunk screw 10 (200)

30




0414-266 (11T)

2500-068

0414-003

0404-641
2509-016
2500-068 _~ ;

2507-002

@/ 2509-016

2500-068

0404-642

% :> 2532-028
=0
=0

S

2511-010

N

0414-002
&
QA 2

~

2521-075 /

2500-063

S

2532-005

QG
{Q
Y

0414-113

0414-001
&

2532-033

b

§> <\ -032
Q

2532
C\
\ e

@\

2532002 /O

D,

2506-036

2500-047

S
@™

0404-615 |

2505-006

2529-005
V 2506-019
Q@
2521-053
J 2532008
2532034 "%,,,,@

0404-617

A - PEE S AN ]
sAN T ITTT Fo? ?env:stronEﬁ 2509016 0414-264 (12T)
Tiger, Tow Co FT7e 8= 0414-005 | 0414-241 (18T) (404227 0414-265 (OP)
diger, Tow Cobra, @ ECI35, EC120
odoa410 1gmy | UE\Q414:267(11T) Dauphind, Pantrer

2505-001 —  0414-048(12T) OP 2532-004  2500-072

@ 0414-004
0404-640 “'“'MM""“ 2921077 \% , o

2506-019

0403-010

2530-010

2530-005

0414-042

2522-029

2524-001

0403-011

@,

®/ N
2531-003

2500-049

0404-014

2500-049



* The prices in parentheses are the prices excluding consumption tax.

N RN g Y
Code M e S5 | i i
Code No. Part Q'ty Price (Yen) Remarks -
— I N 0404-023 356, x7 U >~ Z 56 (X Z L 71 7 — 1 )5%)
0403-010 leic?e/glcl::l?s‘ejt v 7ty b 1 (}28(5)) 0404-023 is sold separately. The bearings are sold separately. (The
> metal color is supplied.)
0107011 | st : a5
0403-085 JN8SWIY o v T a3 FHa— L7 — 4 5 368 N7 > ZRHISE
- JJ-85 W-type wash control arm (350 The bearings are sold separately.
L) B Breg. R L 7 —g19 1,050
0404-014 | roial made bearing holder ¢19 ! (1.000)
FTT AT — 4L 315
0404-023 Radius arm 2 (300)
o042y | BI0E TS AT 1 455
0404-410 S-607 7V > ¥ — F V18T 1 2,310 AT —, FrvaTrTS . A—I/X—aT7 I
B S-60 counter gear 18T (2,200) For Tiger, Tow cobra and Super cobra
0404-615 Z*]\D‘77‘79" Assy 1 10,500 Pz 3> 5‘7*1?
uto-rotation clutch assembly (10,000) With torque limiter
2 — b+ v BlXdhdih 2,940
0404-616 Auto-rotation drive shaft 1 (2,800)
F—rBa rvz) I vy — 1,890
0404-617 Auto-rotation torque limiter 1 (1,800)
0404-640 T =N — A OSAH TH) RL %% 1 840 A A= — A
Counter gear case (for pipe drive) R, L each 1 (800) With spacer
0404-641 ]/3\/\)1/_!:,_-——7}‘ > F Vv 20T (R) 1 2,100 D_‘—)l/l:,(1ﬂ'
evel pinion gear 20T (R) (2,000) ‘With roll pin
0404-642 NN E = F > F 4 20T (L) 1 2,100 = — L & AF
Bevel pinion gear 20T (L) (2,000) With roll pin
EX X A > F -\ 95T 3,675
0404-707 | EX main gear 97T 1 (3.500)
S60-11F 77 A /N— 1,260
0414-001 | 560.11 radius bar 1 (1.200)
S60-11 7 27 AT — 24 840
0414-002 | S60-11 radius arm 2 (800)
S60-1177 7 > % — &5 14 840
0414-003 S60-11 counter first%haft 1 (800)
S60-1177 77 > % — Z521ili 840
0414-004 S60-11 counter second shaft 1 (800)
0414-005 SGO—II_:L—'—/\~'|7LII//\7 1 1,260 0 —L e .(ﬁ‘
S60-11 universal hub (1,200) With roll pin
AT v a7 L — |k 120° (p10) 1 =X 4,725
0414-042 | gy ash plate 120° (310) 1 set (4.500)
0414-048 ggg—gﬁﬁ/i—$“\”l2T 1 2,310 T A A Fa > H
-II counter gear 12T (2,200) For fenestron
A A > FV¥ o5T 840
0414-113 | nNrain gear 95T 1 (800)
0414-241 S60-11 77 7 > % — F -V ASSY 18T 13X 12,390
S60-11 counter gear assembly 18T 1 set (11,800)
0414-264 S60-11 77 77 > ¥ — F V¥ ASSY 12T 15X 12,390
B S60-11 counter gear assembly 12T 1 set (11,800)
10 X 1 > < A F P=213 L=225 (SUS) 5,040 AT L ABEANT AN (FT7 3 >)
0414-265 »10 main mast P=213 LL=225 (SUS) 1 (4,800) Stainless steel hardened mast (optional)
0414-266 S60-11 7777 > ¥ —F -V ASSY 11T 15X 12,390
B S60-11 counter gear assembly 11T 1 set (11,800)
0414-267 ggg—gﬁﬁ/?-‘\:“\”llT 2,310 T A~ A N K
-II counter gear 11T (2,200) For fenestron
1,260
2500-047 Brg. 912X21X5Z77 2 (1.200)
Brg.”7 > 7 = 1 ¢12X16L 1,575
2500-048 Bearing one-way ¢12X16L. ! (1.500)
1,260
2500-049 Brg. 610X 19X577, 2 (1.200)
1,260
2500-063 Brg. 83X ¢7X2F OP 2 (1.200)
1,260
2500-068 Brg. ¢5X13X4Z77Z 2 (1.200)
1,260
2500-072 Brg. ¢3X7X377Z 2 (1.200)
M2 ) > b 210
2505-001 M2 nut 20 (200)
M3 F AT F 210
2505-006 M3 nylon nut 10 (200)
210
2506-019 FW 3X4.5X0.5T 10 (200)
420
2506-021 FW 5X7X0.1T 5 (400)
315
2506-032 FW 5X7X0.4T 5 (300)
315
2506-036 FW 12X18X0.2T 5 (300)
E ' > 72 g4 105
2507-002 E-ring 94 10 (100)
—— FIL E22X11.8 315
2509-003 | Needle pin 2X11.8 2 (300)
77— )L E g2X10 525
2509-016 | Roil pin p2X10 10 (500)
Z A X N—M3X43 525
2511-005 Crcgs member 2 (500)
N7 T A X IN—M3X26 420
2511-010 Hexagonal cross member M3X26 2 (400)
71 T —a3Xp5X4.1 315
2521-053 | Collar g3 Xp5X4.1 2 (300)
71T —3X7X7 525
2521-075 | Collar 3X7X7 2 (500)
71 Z —5X9X9 525
2521-077 | Collar 5X9X9 1 (500)
7T v A Ry FM2X50 525
2522-006 | Adjust rod M2X50 5 (500)
7T v A Ry FM2X65 525
2522-029 | A4just rod M2X65 s (500)
M2 v R K 525
2524-001 | 15 pall link 10 (500)
EX ¢5-K — L 1,050
2525-006 | EX 45 ball 10 (1.000)
P-120-1) > 315
2529-005 | p_ 13 O-ring S (300)
ESR Y RV R (D) 420
2530-004 | piy 6 bolt (D) 2 (400)
Ry FAROL R (B 315
2530-005 | pivot bolt (E) 2 (300
R v ARV FEX-A 315
2530-010 | pivot bolt EX-A 2 (300
> F A7) 2 —MaxX4 315
2531-003 | goi'screw MAX4 10 (300)
420
2532-002 M3X8CS 10 (400)
420
2532-004 M3X12CS 10 (400)
420
2532-005 M3X16CS 10 (400)
420
2532-008 M3X25CS 10 (400)
840
2532-028 M2X8CS 10 (800)
840
2532-032 M2X12CS 10 (800)
420
2532-033 M2.6X12CS 10 (400)
420
2532-034 M3X5CS 10 (400)
A4 K E M3X6.3 525
2539-015 | Guide pin M3X6.3 2 (500)

32




0404-675

0414-009

2511-007

m
\

0414-008

33

2511-003

2532-002

&

0414-010

Wiver
2532-002

2521-076

2505-015
(

P4 y

%
0404-635
0414-292
4

0402-705

0404-677

2532-002

R
/\\:,/\
N\ 2532-002



* The prices in parentheses are the prices excluding consumption tax.

BLAIT%

— - "
& |
0402-705 ;jf_:rzoﬂ:“n'\(:uZt‘/]41;(2](;1 X0 2 (288)
0403-022 éyfofni:t 7vb ‘ Goo)
0404-635 ;jf_:r:oﬂfn'\;uZt‘:p:cz\r /3\0Tﬁ 7T 2 (2(2)(5))
0404675 | AT~ o 7 = (600)
0404-677 lile/] Zn[%ffbiefcushion (2(2)(5))
0414007 | 0T o frame )
0414008 | 3001 A F <L A Lirench | (000 | RO
0414009 | S0 ot L o
oa14010 | ST 2 o L | dwo
0414-262 28 57‘;3‘; §6)(1)/—Isl6r?1élclh:ni7‘<]:; s?t vk b 11 site‘t (;22888) "SIZI;){ rié%il\ )ll;eﬁSgs\s{e:ml?ly'7 ;137 ZoiilZ’rAgESrY a?sueﬁbly are sold
oai4292 | R ey Lt | Goo0
2505-015 ‘\x—i%];g sﬁer?/iﬁfi(t{tjcﬂtl_i:g ﬁut 10 (:;(])(5))
2506-057 | FW ¢4Xp14X1.5T 6 (13888)
2511-003 C/]fr(zszmémyl)ér‘ I\M/I_lsv[)(:;Z)é26 2 (2(2)(5))
2511-007 C/]fr(zszmzmylaé: I\M/I;)v[)(:gz(l64 2 (2(2)(5))
2521-076 goﬁa:33)z(66)z(l]77 2 (2(2)(5))
2532-002 | M3X8CS 10 (3(2,8)
2532-006 | M3X20CS 10 (3(2)8)
2532-021 | M4X10CS 10 (238)
ey | NS 0
0414-262

2524001

os14002 , 0414001
€
/ 2532-032
Q. 2suws %\

2N

R,
2521075 <
2500-063
2532005

0s14230
S

(¢

2520.008
2531-003 o
2506-029 2532021

0414-162

WETATF o b
engine

TP L—

0404307

(Ys, 08615X/7])
=/ (For YS and 03615X)

0404514

2506014

2532004

Iy

0404013

2500-066

@

2500-049

2524-001

-

oa04713
2511028
2531007 'IN'g Ldores )

2500-072

iy

ﬁ 0404-616
2506-036

" 2500-047

2500-048

2500-047

3

0404-617

%

2505-006 2529005

E S 010

o _jan

@) 2521053

05— & 2532008
L o467

2522.006

0403-011

e

2531003

2500-049

@

; 2500049

2522029

2530-004
2530.010

0414010

2521076

2521076

2505015

0404635

0414202

2511010

2532002

2532.002

2511-007




S60-I 4tA—4&—Ay K
S60-1I four-bladed rotor head

0414-043

2505-006 /@

0414-085

2532-001

0414-083

2506-035
(HEEI)
(For adjustment)
2538-010

0414-088

2530-009
\

\ 2531-003

2500-044

2524-001

2522-005

2532-007 f %

40— 7 — oy REUTOB4130414-043,0414-044, 0414-045751 v b TR L
0 ET,
When installing the four-bladed rotor head, 0414-043, 0414-044, and 0414-045 are necessary.

YRy bRV MD)
Pivot bolt (D)

Ry bRV D)
Pivot bolt (D)

YRy bRV MD)
Pivot bolt (D)

EXAT v a7 L— 120 (810)
EX swash plate 120 (¢10)
0414-045 ¥13,650 (13,000)

YRy bRV PEX-A
Pivot bolt EX-A

A

S60-I1 4L —5 =~y AL T L —F
Main rotor blade for S60-II four-bladed
rotor head

0414-044 ¥41,790 (39,800)

0414-084

2521-051

(&
2505-014 /@

2532-025

2500-060
@ ; 2506-057
Y
@

2532021
@
<,

* The prices in parentheses are the prices excluding consumption tax.

. ] BiaA G i,
2= FNo. i A | Gitielnig) 1 fi %
Code No. Name Q't Price (Yen) Remarks

S60-I1 4fX 0 — & —~ v F [ES 41,790
0414-043 | 56011 four-bladed rotor head Iset | (39.800)
0414-044 S60-N4 T —% —~v FHAAL v 7L —F JEN 41,790
B Main rotor blade for S60-II four-bladed rotor head 1 set (39,800)
0414045 | EXA7 v 27 L — F120(p10) 150 13,650
B EX swash plate 120 (¢10) 1 set (13,000)
0414-083 AR Y 5 —T 15X 14,700 M2X6PH, —— KLY »4X17.8f}
B Center hub for four-bladed rotor head 1 set (14,000) With M2X6PH and needle pin 4X17.8
AMRHHAE Y Fv 2,100
0414-084 | gpindle for four-bladed rotor head 4 (2.000)
AFRMHAANY FF—24 4410
0414-085 Head dome for four-bladed rotor head 1 (4,200)
0414086 | S60-17 T 7 A7 — LASSY 15X 2310 T TT ALRET — L, PHT VT AE Y| g2X22°FATE “fi
S-60-11I radius arm assembly 1 set (2,200) With radius support arm, PH radius pin and 2X22 parallel pin
0414-087 | YPRHITT L — FFR L5 — | 5250
B Blade holder for four-bladed rotor head (5,000)
0414-088 | YHRHHE > 77 — 4 1L=30 1 735
Pitch arm L=30 for four-bladed rotor head (700)
2500-044 | Brg. 08Xo16X52Z 2 (%ggg)
Brg. 06X¢12X4.5HA 7 A k 1.260
2500-060 | Bro_ 36X$12X4.5H thrust 2 (1200)
M3)FAfuari)v b 210
2505-006 | \13 nylon nut 10 (200)
M4dFA O F vk 210
2505014 | N1 nylon mat 10 (200)
2506-035 | FW ¢8X¢12X0.1T 10 (1(2)8)
2506-057 | FW g4Xg12X1.5T 6 | 1000
715 —8X12X43 315
2521-051 | Collar 8X12X4.3 2 (300)
7 ¥ A O v F2X4s5 525
2522-005 | A djust rod 2X45 5 (500
M2y FLY R 525
2524001 | A5 1od end 10 (500)
YRy F AL F5X125XM3 420
2530-009 | piyor bolt 5X12.5XM3 2 (400)
v F A7) 2 —Max4 315
2531003 | ) serew MdX4 10 (300
X v v 7 A7) 2 —M3X6 420
2532-001 |y screw M3X6 10 (400)
X v v 7AZ ) 2—M3X22 420
2532-007 | cap screw M3X22 10 (400)
Fy v T A7) 2 —M4X10 630
2532021 | cap serew M4X10 10 (600)
X v v 7 A7) 2 —M4X30 630
2532-025 | cyp scrow M4X30 10 (600)
7 ¥ AM2XS5 210
2538010 Countersunk screw M2X5 10 (200)

35



0414-418 S60-NI LIV T A FZ—F—XHZ_HILE v b

S60-1I self starter mechanical set

2410-007 S60-I I 7 X HZ—42—>  A—F—

S60-1I self starter controller

0414-418 S60-11 )V 7 A% —F — A Hh =H )bt v b £2410-007
S60-IL VT AY — ¥ —aryba—F—%+y PCHEHATHIL

[NPSIN
x¥d,

EEED S OEBIRIECI Y D VIR 2T 2 05T

Y FY,

Engine can be started with the remote control transmitter by using both
the S60-1II self starter mechanical set (Code No. 0414-418) and the S60-
11 self starter controller (Code No. 2410-007).

To use this option, a battery (7.2 to 8.4 V and 1700 mAh or higher) is

FBFEL TNy 71— (7.2V~8.4V 1700mAhLL E) 2SR H needed.
2532-039 ﬁ 2531-003
> \
™ (&
N
0414-090 7
0414-096

2500-068

0414-092
2532-034

0414-094

2410-007

0414-418
E— 2529-008
0414-089
2531-001 -~ g
0414-091 ®
(S
0414-095
* The prices in parentheses are the prices excluding consumption tax.
2 — FNo. B4 A | it %
Code No. Part QY | Price (Yen) Remarks
0414089 | XTAXT Vb 1 6,300 BRG ¢5X¢13X4ZZH AjE
Base mount (6,000) Pressure fit the bearing 85X¢13X47Z7Z
0414090 | BRGZT — % ] 6,300 BRG ¢5X@13X4ZZT- A%
Bearing case (6,000) Pressure fit the bearing 85X¢13X4Z7Z
0414091 | E=A ¥ F V14T | 3,675 M3X3t v kA2 1) o —ff
Pinion gear 14T (3,500) With M3X3 set screw
AF — 5 —FX(A) 6,300
0414-092 | g tier gear (A) 1 (6,000)
AL — 5 —F¥(B) 6,300
0414-093 | g ter gear (B) ! (6.000)
0414-094 | 2 5 —% —F V56T 1 6,825 BRGIEAF, C » 71
Starter gear 56T (6,500) Pressure fit the bearing. With C-ring
0414-005 | V7 A =¥ =t 7 72 F3 2 — | 4,200 0') > 7SS0601F
Shaft-provided clutch shoe for self starter (4,000) With O-ring SS060
N Ay =8 —=T1T— 6,300 cY) v /A
0413096 | i rier collar ! (6,000) | With C-ring
0414-418 | SO0-I LIV T ALY =5 =X =t b 1 30,450
S60-II self starter mechanical set (29,000)
- S60-1 L)V T Ay =¥ —arta—F— 28,350
2410-007 S60-II self starter controller ! (27,000)
1,260
2500-068 | Brg. 95X¢13X47Z7Z 2 (1,200
0') >~ 7°SS060 315
2529-008 | §_fing 5060 5 (300)
315
2531-001 | M3X3SS 10 (300)
315
2531-003 | M4X4SS 10 (300)
420
2532-034 | M3X5CS 10 (400)
420
2532-039 | M2.6X6CS 10 (400)

36




S60-I3BA—4—Avy N
S60-1I 3B rotor head

0414-365

2532-047
M4X28CS

0414-368 (BIJ7E i) (Sold separately)
S60-II3BRH XA 7L< I
S60-I1 3B R/H main blade

r\

[—
2505-014
M4F A1 J v b
M4 nylon nut

Yy 1y FEA), (MICIUFT, %) o
2ABE L&) ICHUF T £ 7

Mount the pitch rod to (A) and (A) and so

likewise with the remaining two rods.

Yoy |
Pitch rod

0414-086

[ AT
Already assembled

2505-006

M3+ A B )y b

M3 nylon nut

,
~J W
%‘L
2530-009

0414-367
2532-001

0414-366

2506-035
2538-010

2500-044

2531-003

M4X4SS (i)
(Temporarily tighten)

0414-086
T VT AT — AASSY
Radius arm assembly

2524-001

S60-II3BH — % —~\ v |

S60-I1I 3B rotor head

7 RVAT
Already assembled

2532-025

2521-051

&S
2505-014 _~ a

0414-369 (3l5E ) (Sold separately)

S60-1 MH A7 27 L —120° (310)

S60-11 MH swash plate 120° (¢10)

2532007
%/ M3X22CS

\@ 2500-060
“ \@ @; 2506-057
Al

2532-021

Q=
K]

* The prices in parentheses are the prices excluding consumption tax.

7 — FNo. "o A | B fii%
Code No. Part Q'ty Price (Yen) Remarks
ABRMHHIAE ~ L 2,100
0414-084 | g indle for 4 blades rotor head 4 (2.000)
0414-086 | SE0-II7 DT AT — LASSY [EN 2,310 TV TALFET — A, PHT O T AE ¥, g2X225FATE LA
B S60-11 radius arm assembly 1 set (2,200) With radius support arm, PH radius pin and ¢2X22 parallel pin
0414087 | ERMATT L — TR )L 57— | 5250
B Blade holder for 4 blades rotor head (5,000)
ABRMHHE v F 7 — 2 L=30 735
0414-088 Pitch arm L=30 for 4 blades rotor head ! (700)
S60-I3B U—% —~v F BN 40,740
0414-365 | 560-11 3B rotor head Iset | (38.800)
0414366 | SOOI 3B RHE — 7 15 16,800 | M2XG6PH. —— FUE > 4X178ff
~29% 1 S60-11 3B R/H yoke 1 set (16,000) With M2X6PH and needle pin 4X17.8
3BRH~Y F F— 2 4410
0414-367 | Head dome for 3B R/H 1 (4.200)
S60-I3BRHAA > 7L — F 40,740
0414-368 | 560.11 3B R/H main blade 3 (38.800)
S60-IMH A7 v o = 7 L — F120° (910) BN 13,650
0414-369 | 560-I1 MH swash plate 120° (¢10) Iset | (13.000)
2500-044 | Bre. g8X@16X52Z 2 ({ ’%88)
Bre. 96Xo12X4 SHA 5 A | 1,260
2500-060 | Bro’ 36X¢12X4.5H thrust 2 (1.200)
M3T AU~ F vk 210
2505-006 | M3 nylon nut 10 (200)
MiT f > v F 210
2505-014 | M4 nylon nut 10 (200)
2506-035 | FW ¢8X¢12X0.1T 10 (2(2)8)
2506-057 | FW ¢4X@12X1.5T 6 (} ’8(5)3)
715 —8X12X43 315
2521-051 | collar 8X12X4.3 2 (300)
7Y v A MUy R2X45 525
2522-005 | A djust rod 2X45 5 (500)
M2O v FL> R 525
2524-001 | V5 rod end 10 300)
ERy R AL F5X12.5XM3 420
2530-009 | pjyot bolt 5X12.5XM3 2 (400)
T FAZ Y Z—MaX4 315
2531-003 | cap screw M4X4 10 (300)
¥y v SAZ ) 2 —M3X6 420
2532-001 | cap screw M3X6 10 (400)
F v v TAZ ) 2 —M3X22 420
2532007 | cyp screw M3X22 10 (400)
F v v TAZ ) 2 —M4X10 630
2532-021 | cap screw M4X10 10 (600)
F v v A1) 2 —Max28 630
2532-047 | cyp screw M4X28 10 (600)
F 5 CAM2X5 210
2538-010 Countersunk screw M2X5 10 (200)

37




MEMO

38




— /—\* HIRO3O LImieo

‘ tDI—r\ *ﬂiﬁﬁ I 3-3-1 SAKURAGAOKA, FUCHU-SHI,
LEERFRMENAES-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006
HIROB0O TEL:(0847)40-0088(f) FAX:47-6108  TEL :81-847-40-0088 FAX :81-:847:47-8902

A\ EE Note

OREOABRD—HE /- IE LW /H TEHEH T I L EBEIAhTVET,

QFBOABRICOVWTIE. FRTFELELICEETHZENHYET,

QOAREOABRICOVWTALEHALTHYETH. A—IFELRPEY, REbdDhE EsTM
EDOZENBNELES, T—RAEEVETEIIBBOVAEALET,

@BALABRIOVWTRQOBIZYPPHSTEREEVPRETOT. TTHEILEE L,

(DReproduction of this manual, or any part thereof, is strictly prohibited.

(@The contents of this manual are subject to change without prior notice.

(®Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform
us.

®@ltem 3@ not withstanding, we cannot be responsible for events related to the operation of your
model.

FR12F1A
TR 12648
Fpk12F5H
FR13E10A
FR14F8H
Fr165%F9A
FE175E128
Fpk20FE8H
FEr255F108
First printing
Second printing
Third printing
Fourth printing
Fifth printing
Sixth printing
Seventh printing
Eighth printing
Ninth printing

FRRFEAT
EE2RRFEAT
SEMRZEAT
ERARRFETT
EESRRFETT
EEGRRFET
BBThRFEIT
EeRRFEAT
EEORRFEETT

January 2000
April 2000

May 2000
October 2001
August 2002
September 2004
December 2005
August 2008
October 2013

HT




70-90 R4 —)Lo)—X EMEREAE
70-90 scale series additional instructions
COENIFERR—REGRELS B LEIFLVEZE RIZHYNESTENET,
RIERAZEOARICERENTTVET,

COEBMBEBAZEEHHE TITELEIVET LIKALLBRELLET,
Thank you for purchasing a Hirobo product.

Some of the instruction manual have been changed.

Please read these additional instructions as well as the original instructions.

P. 22
1 | [F=F—~FOmA
Attachment of rotor head

AFETL—FATROMIEEIG>TEYFET,

AFETL—F
Stabilizer blade
M3X38S

Ny Asxz

Caution

T A AR

Insert the pre assembled weights
into the stabilizer blade, and
connect the cap.

— I .\-"'-\-\.

Fyad | S

Cap

APYEG L HP—pi—
Stabilizer bar

3 i S N

AFZEA by N—DFRICTERS LSV,
Note the direction of the stabilizer stopper.

M3X3SS Stabilizer blade

AFETL—F

Stabilizer stopper
E’
T
\Qi\\\

T M3IX355 AFEX b i
Stabilizer stopper  M3X358
L AT EG -
Sldbﬂuu’ bar // /)
pd7 A h(HEIILF) B -~
p4 weight (pre-assembled) /
X
@37 T4 kHLTE
@3 weight (pre-assembled)
ZEHI
3—KNo. A A b3 &%
Code No. Pirt Q'ty Price (Yen) Remarks
— WO XBESTF—IL—F EEDL
0404-710 WC Stabilizer blade 2 2000 Discontinued
TEE
3—KNo. A A% Jilli:3 #E
Code No. _ Part Q'ty Price (Yen) Remarks
| RRESAH—TL—F AbyIN—- R4t
0414-108 Stabilizer blade 2 1800 With stopper and screws
EaR—#%A =4t

HIRO20

TEL: (0847)-40-0088
FAX: (0847)-47-6108

T726-0006 | B EAFHmfERAE3-3-1




